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TEST REPORT
No. 0255-24-TR-01

Fire resistance of latched, Fire rated palm strand board design, double leaf + vision panel
with Palm strand board frame made according to technical documentation

No. J00006-STD-FR-PSB-103
according to:

- EN 1363-1:2020

-EN 1363-2:2001

-EN 1634-1:2014+A7:2018

Date of issue: 02 May 2024
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TEST REPORT No. 0255-24-TR-01

Test method:

Mame and address of the
testing laborataory:

Date of specimen(s) delivery:

Date of specimen(s) installation:
Date of testing:

Mame and address of the test
sponsor:

Name and address of the
manufacturer/supplier:

Identification  of
specimen:

ESL Identification of the test
specimenis):

Description of sampling
procedure including date if
applicable:

F_n/ESL

EMIRATES SAFETY LABORATORY

1. EXCLUSIVE SUMMARY

EMN 1363-1:2020 - Fire resistance tests - Part 1: General requirements.

EM 1363-2:2001 - Fire resistance tests - Part 2: Alternative and additional
procedures.

EMN 1634-1:2014+A1:2018 - Fire resistance and smoke control tests for door and
shutter assemblies, openable windows and elements of building hardware - Part
1: Fire resistance test for door ond shutter assemblies and openable windows.

Emirates Safety Laboratory,
Al Warsan III, Dubai,

United Arab Emirates.

20" February, 2024

20™ - 21% February, 2024
23™ February, 2024

Abanos Furniture & Decoration
Industry, LLC

P O Box 114480, Dubai, UAE
Door and Frame Assembly -
Abanos Furniture & Decoration
Industry, LLC

P O Box 114480, Dubai, UAE

Door and Frame Core -

Al Talah Board Manufacturing Co. LTD
Abu Dhabi Free Zone (KIZAD), Plot no
KHIA4-05

Taweelah, Abu Dhabi,

United Arab Emirates

A wooden double door was installed in a high-density rigid supporting
construction, with the hinges/locks on the exposed side. (Opening towards
the furnace).

0255-24-01

Test specimens were selected, marked and signed by Mr. Kamil Mohammed
from Intertek Middle East (Certification Body) on February 15%, 2024 as
shown below and delivered to ESL by the test sponsor. The results apply to
the specimens as received.

The Laboratory was not invelved in the samplin

roCess,

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY.

£ ESL, 2024
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EMIRATES SAFETY LABORATORY

2. TEST CONDITIONS

Heating temperature of the test
element:

Standard temperature-time curve was maintained within its allowable limits
according to EN 1363-1. The temperature inside the furnace during the test
was measured at a distance of 100mm from the surface of the test elerment,
Heating conditions are shown in Graphs 1 and 2.

Furnace pressure: Differential pressure in the furnace measured at a height of 0.5m above the
level of furnace floor was maintained according to EN 1363-1. The pressure

probe was located 330mm above the door sill level of the specimen.
The pressure level during the test is shown in Graph 3.

Ambient temperature; Measured during the test at a distance of 2000mm away from the unexposed

face of the specimen, at the commencement of the test was 23.5°C.

3. DESCRIPTION OF THE TEST SPECIMEN

Constructional detalls of the double door set dimensions in below table are presented in the technical
documentation enclosed to this report.

Table 1
MNominal Measured by ESL
Measurement
(mim) {mm)
Width of the door leaves 2202 2203
Width of the active door |eaf 1100 1102
Width of the inactive door leaf 1100 1102
Height of the active door leaf 2420 2420
Height of the inactive door leaf 2420 2422
Door frame (w x h) 2280 x 2464 2283 x 2465
Doaor leaf Thickness c4 55.60
Weight of the active door |eaf 126.5 kg 120.8 kg
Weight of the inactive door 126.5 kg 132 kg
leaf
3.1. Description
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Figure 1. Cross-section of the upper section of the specimen
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THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY.
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The door leaf of the test specimen was made out of 43 mm thick palm strand board (P5B) of 880ka/m3 density,
enclosed by 2.5 mm, medium density fibreboard (MDF) decking of 720 kg/m3 density, 3x54mm Beechwood lipping
of 640 kg/m3, was fixed along its perimeter using Kleiberit 501 PUR Adhesive glue from Kleiberit.

The doorset frame of 54x120 mm cross section was made from PSB of 880 kg/m3 density, with a layer of MDF at
the maximum cross-section of the frame,

The architrave of dimension 20x60mm was fixed onto the door frame on both sides using @1.5x34mm nails
{measured by ESL) with 390mm spacing, see figure 1.

3.1.1. Doorset glazing:

The glazing of the door leaves consisted of Smm thick glass pane Keralite®R type E 240 fire rating of dimensions
200x1500mm, produced by Vetrotech Saint-Gobain. The glass pane was fixed into the door leaf opening using a
1.5 mm thick Z-profile steel frame (25x23x20mm) made of Galvanized iron (G.1) see figure 2 and 3

On the perimeter of the door leaf cutout, between the glazing frame and the door leaf core, a 9mm thick calcium
silicate lipping produced by Firepro Soben International, was fixed to the core by the means of using PW1612 PVA
waterproof glue produced by Ritver. Between the glazing frame and the door leaf core, a 2 mm thick interdent
liner L¥ 5402 type of intumescent strips were applied {dimensions of 23x2mm and 50x2mm - see figure 2 and 3.

Glazing frames were clamped onto the glass using 20x4mm Kerafix 2000 type gasket, produced by Rolfkhun GmbH,
and fixed to the door leafl by means of @4x38mm Stainless steel screws - 3pcs on the top and 3pcs on the bottom
horizontal (with 146mm spacing, measured by ESL) and 11pcs on each of the vertical sides {with 147mm spacing,
measured by ESL)

In addition, a setting block (Flammi 12) of 4x10mm produced by Rolfkhun with a density of 300 kg/m* was placed
only at the bottom of the glass.

Distance of the glazing from the door leaf edges (measured by ESL)
450 mm from the vertical door leaf edge
374 mm from the bottom door leaf edge

Sowmm INTUMESCENT 0z Zrmim ENTUMESLENT
GLAZING LINER, Lorient GLAZING LINER, Lorient
Palumof Imtumesoant L5 5400 Patusol [numescent L 5402
DOOR LEAF: 4%mm THE, PALM, G.1. METAL FRAME 15 FIXED Y DOOR LEAF: £9mm THI. PALM
STRAND DESGN BOARD (FSE) | Hnin STAINLESS STEEL SCREWS T STRAND DESIGH BOARD {PSB)
DIMEHSION: 54 x 2200 » 2400mm| DIMENSION: T4 % 2200 x 2400mm
DEMSITY: BBO KG./M3 | 4 BreAmen KERAFIX 2000 4 DEMSITY: BA0 KG/MI
ROLFEHUN GMBH
FLAMMI-12 [ROLFKLIHN) sl L ow W, FLAMMI-12 [AOLFKLIHN)
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DENSITY: 720 KGAMA DEMSITY: 720 KG/M1

Figure 2. Vision panel detail

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY. Page 4 of 25
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Figure 3. Vision panel detail
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Figure 4. Meeting stile and hinge jamb detail

Doorset gaskets:

- 2 pcs of 15x6mm PYC encapsulated LP1506 type fire seal, produced by Lorient - see Photo 2 - door frame
rebate.

- 1 pc of 15x4mm PVC encapsulated LP type fire seal, produced by Lorient - see Photo 2 —vertical and the top
horizontal edges of the door leaf
At the meeting stile, 2pc of 15x4mm PVC encapsulated LP1504 type fire seal at the active door leaf and
1 pc of the same fire seal at the inactive door leaf. See photo 1.
1pc Athmer compression seal PS 0704 (rubber gasket) - see photo 2 - door frame rebate.

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY. Page 5 of 25
£ ESL, 2024
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Photo 1. Meeting stile of the door leaf

Photo 2. Door frame rebate and door top edge

3.2. Door Hardware

Table 2
Lock and handle
Manufacturer | HAFELE
Refrmo. | Lock | 911.02.145
Handle | 903.92.076
Type Mortise lock
Quantity 1
Length of Latch | 12 mm {measured by ESL)
throw
Fixing Method | The lock was installed an the active door leaf at a height of 1028 mm from the bottom edge of the
door leaf (measured by ESL), with 2mm thick intumescent fire protection kit.
THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT AFPROVAL OF THE LABORATORY. Page 6 of 25
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Lock and handle

The handle was located at 1045 mm from the bottom edge of the active door leaf.
(Measured by ESL)

Table 3
Lock cylinder
Manufacturer | HAFELE
Ref no. 916.96.076
Type Prafile cylinders.
Quantity 1

Fixing Method

The lock cylinder was fixed at a height of 965 mm from the bottorm edge of the active door leaf,
(measured by ESL).

Table 4
Door Closer
Manufacturer | HAFELE
Ref no. 931.84.039
Type Concealed door claser
Quantity 2

Fixing Method

The door closer were fixed as per the manufacturer's instruction. 2mm thick intumescent fire
protection kit was installed.

Table 5
Hinges
Manufacturer HAFELE
Ref no. TE 540 3D
Type Concealed hinges
Quantity 8 (4 Nos. on each leaf)

Fixing Method

The hinges were fixed c/c from the centre of the bottom edge of the door leaf.
Inactive leaf 1 200 mm, 870 mm, 1550 mm and 2220 mm (measured by ESL)
Active leaf 1 200 mm, 875 mm, 1553 mm and 2225 mm {measured by ESL)
Installed with 1mm thick intumescent fire protection kit.

Table &
Flush bolt
Manufacturer | HAFELE
Ref no. 911.82.004
Quantity 2
Fixing Method Fixed at the top and bottom of the inactive door leaf.
Flush bolt latch:
Top - 16.1 mm (measured by ESL)
Table 7
Drop seal
Manufacturer | Lorient
Ref no. LAS 8001 51
Quantity 2

Fixing Method

Fixed at the bottom of both door leaf, with 2 mm thick intumescent fire protection kit

Note: The information provided in section 3.7 has been compiled based on the information received from test sponsor
unless stated differently.

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY.

£ ESL, 2024
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1. 5emm THE MEDILM DENSITY
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M ESL

EMIRATES SAFETY LABORATORY

1.5mm THK MEDILIM

DENSITY FIBRE BOWRD
(MDF) DECKING
DEMSITY: 720 KG/M3

LORIENT LAS 8001 51

SIZE: 14mmudSmm

DOGR DROP SEAL WITH
2mm THE, INTUMESCENT
Jmm THK BEECH WOOD LPPING | il
DEMSITY: &4 KGIM3
EEL
— .
e o H T.* iy + T o -L : = o
BoEwe g i ’ T *-'.-"."' i F g BT Cr b
o ¥ e r bk LT - ¢ v ila P
Figure 5. Bottom edge detail
3.3. Installation

The doorset was installed in the supporting construction with a 10 mm gap on the perimeter of the door frame
filled with 813+ fire retardant foam produced by BOSS products and fixed with 8 pcs of 8 x 120 mm screws with
plastic plugs {5pcs on each vertical side only). In addition, the foam was covered on both sides with F5702 Intumastic
fire resistant acrylic sealant from Mullifire to a depth of 10 mm. and covered then by the architrave with an adhesive
produced by Ritver and secured using 1.5 mm x 34 mm nails.

{Information based on ESL observation during the installation, also refer figure 3)
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Figure 6. General Layout of the doorset.
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3.4. Description of the supporting construction

The door set was installed within a rigid standard supporting construction {according to EN 1363-1 standard) made
of 150mm thick concrete blocks having a stated density of 1250kg/m?® £200 kg/m? with a structural opening of size
2300mm x 2474mm (w x h). The supporting construction filled the test frame of dimensions 4240x42400mm, made
of a steel H-profile, The whole construction was used to close the furnace. Supporting construction was conditioned
until it was deemed satisfactory by the Laboratory as per relaxation given in Appendix A of EN 1634-1,

3.5. Verification

Verification of the test element(s) was performed before the test, during the assembly and after the test. Itincluded
visual inspection of constructional details and its assembly method as well as assessment of dimensions’ confarmity
with technical docurmentation,

Note: The information provided in section 3.7 has been compiled based on the information received from test sponsor
unless stated differently,

4. PRE-TEST PREPARATION

4.1. Conditioning
The door set was installed by the manufacturer from 20-Feb-2024 to 21-Feb-2024 in the previously conditioned
supporting construction. The test specimen was conditioned for 1 day afterwards under following conditions:
relative humidity: min RH (%): 36.8, max RH (%): 63.5,
temperature: min temp. (°C): 22.1, max temp. (°C): 27.3.

4.2. Operability test

The test element(s) prior to the fire resistance test and after conditioning was submitted to operability according to
EN 16034:2014, by operating 25 cycles of opening to 507 and fully closed of the door leaf. The arm of the door closer
is fixed to the door frame.

4.3. Closing force measurements
The maximum closing force of the doorset was measured prior to the test, to an opening distance of 100mm, was
45 M.

4.4. Gaps measurements
Gaps measurements made in ESL laboratory are shown in Table 8,

Table 8
Exposed side Exposed side
T 3 il e {mm) e {mm)
: — 1 3.z 12 30
7 b . 10
13 2 28 13 1.7
3 33 14 30
4 23 15 31
11
8 - 1 3
14 5 27 16 6.6
& 2.8 17 4.8
7 2.4 18 57
9 s 1143 8 23 19 5.1
I[ : ! 1' — 9 25 20 5.9
16 17 18 19 20 21 10 3.1 21 5.6
Figure 7. Gap measurement location 3 S5
THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABCRATORY. Page 9 of 25
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4.4.1. Maximum

Maximum permitted gaps are shown in Table 9.

Permitted Gaps

M ESL

EMIRATES SAFETY LABORATORY

4.5. Final settings
Prior to the fire resistance test, the test specimen(s) was subjected to a final closing involving opening the leafto a
distance of approximately 300 mm and returning it to the closed position. The door was latched but not locked and
the key was removed from the lock. The door closer is as per normal application on site, connected and operational.

Table 9
Measurements, mm
GAPS Average o Permitted gap
size
Along the At the top 2.4 3.3 4.9
horizontal edges | At the bottom 5.6 6.6 .1
Along the Hinge side 26 31 4.8
| vertical edges Non-hinge side 26 3.1 4.9

4.6. Arrangement of temperature and deflection measurement points
The positioning scheme of the temperature and deflection measuring points is shown in Figure 5.

* - Temperature measuring point (standard procedure - average temperature).
® - Temperature measuring point (standard procedure - maximum temperature),

13

13

« - Temperature measuring point {(frame).
X - Temperature measuring point {Standard procedure discrete area - average temperature),

¥ - Temperature measuring point (Standard procedure discrete area - maximum temperature)
X - Temperature measuring peint {supplementary procedure).

y. Deflection measuring point.
Figure 8. S5cheme of the temperature and deflection measuring points on the unexposed side of the door set.

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY.

£ ESL, 2024
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5. TEST RESULTS

5.1. Furnace conditions
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Graph 1. Temperature in the furnace during the test
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Graph 2. Deviation de with tolerance limits during the test
THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY. Page 11 of 25
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Graph 3. Pressure inside the furnace during the test
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Graph 4. Ambient temperature during the test
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5.2. Fire test results

5.2.1. Observations
Table 10. Observations of the test specimen during the test.

OBSERVATION

0 Commencement of the test

2 Smoke flowing through the meeting stile,

4 Smoke through the sill.

6 Glass has started to darken.

16 Top half of the meeting stile and mid height has visible discoloration due to hot gas.
25 Discoloration above the horizontal edge of the vision panel frame

45 Mo changes were observed.
52* | Sustained flaming at the top left corner of the vision panel frame. Integrity failure
65 Flaming at the top right corner of the test specimen. End of test

5.2.2, Deflection measurements
Deflection measurements are shown in Table 11,

Table 11.

Time Deflection at the measuring point, mm
mn)l als|lc|o|ele|la|mlt] k] ]|m]|n
Deflectn towards | 10 | *2 | +1| A | +2 [+2 | +6 | 0 | b [ +7 | +7 | +7 | +7 [14] 3
the furnace 20 | +2 | +1 |45 | -3 | +2 | +5 | 4 | -4 |+10| +6 | +6 |+12|-14 | 4
E 30 |+2 | +4 | +4 | +5 | +4 |+12] 1 | -4 | +6 |+10| +8 |40 | 0 | -5
mﬂif_‘;jﬂ;ﬁ‘m 40 | +1| 0 |+2 | +3 | +2 | +4 | 0 |+2| +1 | +8 | +8 |+10| +1 | 5
5ﬂ T 4] i ' A +4 A a ] A o I T N
55 A il 1 A ) il i e Fi i1 AT i A A
Eﬂ Fi A o A Ei i A M M A A '] A A

" - measurements where not token due to safety concerns on some deflection points and after 50+ minutes onward

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY. Page 13 of 25
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5.2.3. Temperature rise & radiation measurements on the unexposed side of the door

Temperature rise on the unexposed side of door set is shown in table 12 and 13,
Table 12. Temperature rise on the unexposed side of the doorset

MESL

ERMIRATES SAFETY LABORATORY

Stendard Procedure Supplementory Procedure Rt vision aft wialow
Time panel panel
7 2 3 4 5 & 7 & L] Ta 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30

o -0 0.4 -0E -10 1.2 -1.1 0.4 0.4 07 0.9 A7 45 4.7 -0.9 05 -05 5 14 0.8 0.4 403 -0 -7 A5 0a 0.7 5.9 54 55 21

1 -nE 4.2 a7 s 1.2 1.8 4.2 oz 5 -na 0 A5 1.8 0.4 a3 e -4 11 1.5 41 o3 7 -5 1.7 o1 0.7 569 540 EER 68,7
2 01 oE 06 a5 1.1 0.4 o 10 4z 0.7 0.5 A4 0.7 404 S | 22 A3 1.2 0.2 [iL] 15 a7 Az 42 o3 4.6 1528 115 176G 2y
3 B L -0A 2.5 -1 14 o 1.8 L5 -7 a1 A5 427 4.5 oo a.8 a4 1.1 4.1 o 2.6 E -1 28 o8 0.6 2295 | 2400 | 2660 | 259.9
4 -1 1.6 04 05 .0 £33 oz 15 16 o4 al 4.3 A6 0% 1 o7 a.d a1 | 09 i 44 a1 22 13 a5 | 71 | ze2e | 345 | 3090
5 on 20 -02 0.7 -1o 0.5 0z 13 13 -0 o 43 0.6 0.5 2 0E a4 -1 0.2 13 L] 31 0.4 24 1.7 4.5 3252 | 3369 | 36Y2 | 3660
& a1 23 0. 1.3 ALE a4 03 11 11 -0z .2 4.3 a4 a5 0.3 0.5 a6 BA 41 13 34 33 0.8 30 2 04 | 4135 | 2304 | shis | 4584
T 0.3 16 o4 1.7 A 0.2 05 13 1.0 L] 03 ALt 0.3 0.3 L& 12 a7 .0 ] 23 4.3 13 1.2 ar A 0.4 4653 | 4717 | 4859 | 4859
B a4 42 L& 22 A 4.1 03 15 1.0 o0 04 03 0.4 03 LT 1.4 0.8 .0 o1 17 55 EN 1.7 43 X 0.2 AE48 | 4773 | 4818 | 4606
E 0.5 4.9 11 27 0.5 04 na L] rz 0.3 Q.5 oz 0.3 a3 n.& 1.6 11 A3 A iz B2 4.9 2.0 48 4l a1 4602 | 4780 | 4754 | 456
10 4.6 LY 1.1 a2 5 ] 14 16 1.3 0.4 az a4 40,2 0.5 1.0 1.7 1.3 LG a1 az 2] B3 2.5 52 a7 40,1 4778 | 4825 | 4BRE | 4702
n 0.% 63 1.5 T -3 oz 13 L] 1.8 2.5 0.8 04 0.2 43 12 20 1.5 L3 o2 4.2 8 B.3 2.8 5.6 52 1 A%E.1 5094 | S07Z | 4210
1z 13 By 1.¥ 41 ab K] 15 i3 1,8 0.8 1.0 o5 o032 a3 1.4 22 1.y o LE] 45 4] 45 35 & 57 03 5152 | 5236 | sa49 | boal
13 1.& 1z 1.6 a7 a1 oz L L] 1.9 1.2 1.2 05 nz oo ] 2.6 1.8 AT 08 52 54 s 42 6.6 6.3 D4 5306 | 53548 | 5450 | 5224
14 1.8 7 1.7 52 0.3 [=E] 18 x2 21 1.4 1.5 a8 o4 oo ¥ LT 18 A7 [ 57 s 16 4.8 1 ] o7 5452 | S440 | B6RZ | 530
15 1.5 B2 2.1 54 03 o8 21 24 2.2 1.5 1.6 0.3 04 o 18 2.0 1.9 LG o7 B4 115 133 53 W 76 o7 53549 | 531 SBR.T | 5423
15 2.2 B3 ER 56 a4 03 ER 15 ER 16 18 1.1 05 0.1 13 R 21 a7 03 T2 125 135 6.2 a4 a4 10 5677 | 5573 | e047 | ssa3
17 2.3 BB 13 6.2 0.6 1.1 23 15 21 1B 21 12 05 o 12 14 22 LT 03 .7 13.2 154 6.6 a3 a1 1.2 SE3O | 3673 | G207 | S6dd
15 75 L] L4 6.3 a8 14 27 EE ] RS PR 23 1.5 o7 LR 23 16 24 AT 12 B5 138 171 7.0 9.5 2.7 13 5848 | 5765 | 6345 | s744
19 a2 L L] 16 6.7 Lo 14 18 s 24 21 25 1.4 14 o 15 16 27 &7 13 o3 143 177 24 0.2 w7 1.7 6045 | 5855 | A4S | SELS
m 35 0z ] 73 1.2 17 30 37 18 24 8 22 13 03 15 40 29 L6 16 w2 152 185 33 n.e "7 20 | e121 | 3950 | 6539 | S90.3
2 ik 104 4 B.1 14 240 14 iz 4.6 27 3 25 14 03 1B Aan 27 LG 19 108 154 169 a4 e 124 13 6174 | 53884 | G561 ary

THE REFORT SHALL MOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY, Page 14 of 25
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TEST REFORT Mo. 0255-24-TR-01 D E S L

dall sl ool gt 4o

EMIBATES SAFETY LABORATORY
Stondard Procedure Supplementory Procedure L il beft: ision
Time panel panel
1 Fy 3 4 5 & 7 a g 1a 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 e 28 2% 30
2 41 iz 18 e F1i] 23 EX ] L] 4.8 32 35 28 22 03 29 42 5 01 22 1.6 173 145 W1 e | 133 32 | B2zs | eDE4 | es17 | B02B
23 48 123 4.3 9.6 24 23 42 43 a3 4.0 3.2 33 26 [FL] o a4 2.7 -1 27 124 182 143 1.0 136 141 7 6273 | 6148 | 6660 | BO92
EL 55 131 45 1o 2 34 41 45 55 a3 43 ER] 5 0 31 46 27 A2 a3 132 | 20 14.4 1ME (EEI R EE 40 | sazs | ez | eI | B1ED
5.6 134 4.8 w7 32 EL 21 449 5.9 4.7 47 21 ES| o7 13 a7 29 0.0 a7 142 2006 181 124 158 157 45 G383 | G304 | 6748 | B4
&0 145 5.4 .2 34 42 58 51 B2 50 5.1 4.7 34 o3 35 4.9 m o 4 154 215 158 13p 16,6 6.6 52 5439 | 6374 | B7RE | E2R3
27 6.5 153 E.D 1.4 R 47 61 549 0 55 56 52 £ 10 7 52 a2 0 45 157 218 163 14.0 12.5 175 57 6493 | 6427 | B830 | 6357
] 70 164 EB& 126 4.1 A ] va e 5.8 a0 L 42 Lo ER 51 34 B 51 166 242 173 151 18,5 L) B3 5549 | 6520 | T3 | EADT
TE 174 1.2 132 45 EE] T3 B7 &1 65 6.5 65 45 Lo 41 5.4 a5 £ 57 175 250 1849 158 147 194 0 6598 | 6552 | GEG9 | BAST
0 B4 7 B 4.0 50 L] a1 10 4 En i 74 5.2 Lz 4.3 34 36 -t &35 185 54 206 165 1 no T8 §E55 | 65R4 | 694 | BARI
£l 9.2 124 8.8 148 EE 72 50 104 104 BD 7.8 a2 58 12 4.4 1.7 ER a1 T4 195 214 223 175 21,7 A a7 A704 | GEXT | 950 | B53E
2z "3 19.4 o.e 15.5 6.5 80 27 1.4 113 .o 87 93 69 1.2 a4 11 3.8 02 835 205 281 235 8.2 2.7 233 L L] 6750 | 6683 | 6921 6577
3 128 05 111 167 1E 82 10.8 TE1 124 7 98 143 20 15 4.8 1.0 El] 04 a7 1.4 ELE 4.3 209 238 2as 1.1 &TED | &M3 e Ga1a
] 14.1 21.5 123 178 8.2 10.5 na 127 130 e 1B 14 &3 19 4.3 11 40 0.5 1A 228 ns 25.0 220 24.6 59 123 GB0A | 6750 " E54.7
L] 151 =E L] 134 HE 2.8 1.5 124 124 131 7 18 126 ag 1.8 LA | .o an a5 123 a7 a2 &5 FER 254 274 134 Gg28. | 83T B BER.
35 167 240 147 198 9.8 126 140 124 13 137 13.0 13.7 "a L] 33 2.1 42 0.6 131 248 339 259 24.1 26.6 283 144 GEGA | 6TES L E7LY
17 wo | s 188 | 207 106 13,7 151 144 132 147 142 144 13 13 54 17 45 06 141 59 349 | w5 | 3 ons | .5 153 | s885 | ediz i Bid,E
-] 185 2549 17.0 215 e 147 6.1 1540 14.0 160 154 16.0 130 149 5.6 223 45 03 15.2 264 57 272 261 86 ng 171 G872 | 6B45 v E7B.E
204 a2 181 2.8 127 5T L8 157 146 162 185 171 LR 1.3 539 220 4.5 a4 183 284 ELL 282 in3 F ] E- 123 507 | 5858 B EBE.D
40 219 281 184 239 138 169 a1 164 154 180 176 182 1ag 19 &0 24.2 a7 -3 173 294 7.4 280 282 304 ek 185 6871 GBT.A ¥ GAE.5
4 23a 284 el 248 148 7.7 9.2 178 162 188 .7 a3 154 20 B2 4.3 4.8 ARZ 182 EL ERE] 287 28,2 .2 L 04 0EA | &H3 - a1
42 24.3 285 1.4 25.2 164 186 201 184 171 205 19.5 0.3 1740 L] 63 278 5.2 4 123 ng g7 s 209 Rt 3 220 F0E 604 W F08.0
43 257 s 22.9 2E8 7T 19,5 211 196 180 213 2.0 .3 184 21 2] 261 5.2 aa 0.3 320 402 315 E 333 353 237 TIZH | M5 N EAERE
44 263 ELE| 2318 280 8.0 ikl 22 205 200 227 221 x4 rag 13 BB 1.6 54 4.3 ns 334 414 134 1 LR 74 246 73 050 W FRER
a5 T8 33 24.7 20 18.4 I 231 21.8 206 234 232 I3.6 197 29 T 1.5 57 -4 28 340 L7 336 R S B2 25,5 715 | FOET b 245
45 28.4 EEd] 258 258 194 g 241 214 212 241 24.0 46 0.6 17 14 045 59 A6 235 44 450 341 EER LA £ 5] 263 Jma | M3 L Gag3
THE REFORT SHALL MOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY, Page 15 of 25
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MESL

dall sl ool gt 4o

EMIBATES SAFETY LABORATORY
Stondard Procedure Supplementory Procedure L il beft: ision
Time panel panel
1 Fy 3 4 5 & 7 a g 1a 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 e 28 2% 30
47 287 | 341 w7 B w4 | z3F | s FEL 27 | 250 | 2% [ me | N3 7 75 0.3 &40 4.3 244 358 | 468 | 33 | 334 [ mm3 | 405 272 | 120 | Nss u 31,1
a5 3k 57 218 36 193 245 54 24.4 229 25.8 25.8 267 Fia b 27 T8 -3 G54 -1 353 k7 AES ELS) 34,9 Er) 41.3 281 7340 7174 L Tk
43 e | 367 mo | 3z3 w4 T bok 56 By | mwe | 27 | me | x7 2] 8.0 a0 65 4R 54 e LiR 39 | 3/T | s | 429 i | 7383 | a0 L TELT
50 ny 3N 2 33 |7 74 282 265 24.8 275 215 X4 236 29 B3 0.3 a8 a3 2727 E4 515 L 3E9 5 445 a2 74049 | 7225 B GATE
51 330 Bl 45 34,2 a7 8.5 29,5 a7 25.9 285 286 34 24,5 E 87 o3 7.2 a4 285 40.1 5&7 ans 38,0 3.3 420 N3 53 | 7254 B E310
52 344 414 Lk 5.4 o a2 na 2ES 277 1] 206 352 26.1 ER | &0 & 1.6 0.5 35 414 54.2 452 L 0.5 LR 330 7488 | 7209 ¥ GEG.2
53 36,3 464 452 3E.3 iz8 Eb Erd] nz 233 ELH] T 418 7.2 ER 52 1.3 T 0.3 Eoh 452 554 ART 4o 41,7 S48 30 7545 7315 ¥ 6289
54 381 523 k] 383 238 448 R ELE 3149 324 nay 504 285 s S8 0E 1.8 1.0 450 404 570 53.2 47 428 564 356 7573 | 7362 ¥ G36.9
55 ELA] EDL1 54.3 418 24,7 8.7 373 z7 E4 342 328 554 Rz a7 e a7 83 Qg 48,5 541 581 551 443 44,1 583 n2 FBET | 7400 o E73.3
L 444 E49 BE& 3.2 248 513 40.8 B4 437 4G 341 583 40.7 ] 05 L] LB k] 524 ETa E5.2 Sk 500 .0 29,8 471 TESA LG " B64.5
57 5.2 B&7 SE.6 587 25,5 532 451 a04 45.5 arT 35.5 a7 473 4.2 111 1.8 an 14 S4B 583 603 580 565 48.0 E1.1 529 J688 | Fa64 w E42.5
] 551 32 0 623 84 a4 495 445 a2 518 ErE 504 518 44 114 aF 96 1.1 t54 E0A E14 ELE] &iLG 504 B4 L WA FaE 2 L G2lE
58 52 7568 6.2 636 ECA 551 532 480 515 539 411 BB 44 A7 119 -0 0.3 14 5548 SEE 629 1.0 533 3.0 63.7 &84 e | 7520 " G534
EQ 8.7 154 622 G4.4 4.7 LU 562 514 535 LLE 474 &1.0 557 50 114 1 1.0 14 g8 £72 B4.2 413 L] 572 B5.2 B0 - FELT B £a4.5
&1 552 44 626 64.3 47,0 563 581 547 54.7 561 526 61.5 560 52 13.2 0.5 o 1.5 565 TE5 654 635 658 613 658 E05 TTBA | 7548 L E20.9
B2 56 | 72 | s23 | a4 511 574 | 92 568 5B5 565 | 588 | &2z 558 54 14.2 a8 1 1.7 se9 | 1227 | 673 | s43 [ &87 | en? | o B0F | a4 | 7EYE i B15
63 S0E A 625 637 3B 578 G603 SE3 576 56.7 a0 632 354 57 159 0.E 125 1.7 57.5 1588 E7.7 649 65,5 631 725 B0 FBET | P63 v E67.3
B4 EEd ma 522 &36 551 S8.5 E1.1 59.4 58.4 571 582 BB S44 5.4 169 o8 130 1.8 S8.1 17348 BE3 BEE 654 EER el 523 7905 | PESS B EQ7.B
E5 SOE 04 62.2 631 350 545 631 5949 SE49 574 50.9 65.9 549 55 199 0.8 153 .5 5858 176.8 BT 5 65.3 G4.% B0.3 593 T | FEEA ¥ 5343

1/ - Readings were disregarded due to the damage of the thermocouple due to the radiation from the vision panel,

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABDRATORY,
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Table 13. Temperature rise and radiation of the doorset

M ESL

EMIRATES SAFETY LABORATORY

ATy,
Avg. ';::1 :::F Fp‘.:::g Discrete
Discrete Area
Fadlation ":;:;1 MAX standard
Time 1.5, 1-13, 1.26 14-18
°C C =C C Kw/m? °C b 4

V] 0.4 0.2 0.9 0.3 0.2 4.0 5.9
1 0.4 0.9 0.8 -0.4 0.13 628 687
2 0.4 09 0.9 .2 0.49 1400 176.6
3 0.5 4.3 43 03 0.38 2447 2660
4 0.4 1.8 1.8 0.1 049 291.6 345
5 0.5 9.3 0.3 0.1 078 3456 367.2
& 0.6 15.4 15.4 01 1.27 436.0 A62.6
7 0.6 1 1 0.2 1.27 475.6 48549
8 0.5 74 7.4 4.2 1.2 467.2 483.8
g9 0.5 5.4 5.4 0.2 1.32 458.5 A78.0
10 0.5 43 43 0.3 1.45 4740 45825
" 0.9 2.4 B.4 0.3 1.55 A94.5 Soa.4
12 1 13.6 136 0.5 177 E11.7 5249
13 1 14.8 14.8 0.7 1.84 526.5 545.0
14 1 M2 mn.2 0.5 1.B9 539.6 568.2
15 1 15.8 158 0.2 2.08 5491 5867
14 1 13.3 123 0. 2.2 560.0 G4 7
17 1.1 16.7 167 3 2.22 5737 8207
18 1.4 219 219 0.8 222 584G 634.9
19 1.3 17.3 17,3 .4 2.34 54935 6475
20 1.3 1.7 11.7 02 237 a01.2 653.9
21 1.5 12 12 0.2 2.63 B07.5 656.1
22 1.6 87 B.7 0.1 2.51 6127 6611
23 1.9 29 0.4 0.3 264 6183 666,0
24 2.2 10.7 10.8 0.5 2.68 625.3 670.2
25 24 9.4 11.1 0.4 28 631.2 674.8
26 2B 2.4 1.8 .d 2.99 636.7 6798
27 3 7.2 mna 03 317 G5 GB3.0
28 33 6.5 121 0.4 33 6478 687.3
29 37 ] 126 0.5 3.24 652.7 6899
30 4.1 59 13.5 & N 657.3 a92.4
n 4.6 6.3 151 o7 3.36 GE2 695.0
32 5.2 6.8 16.4 0.9 349 GBEH.4 6921
33 57 75 17.6 0.5 3.4 BE9.5 6780
34 6.3 ) 193 1.1 3.14 6725 5804
35 T 9.7 19,1 1.1 3.6 G754 GEE.E
36 7.4 10.7 20.4 1.2 373 a78.5 0864

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY.
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M ESL

EMIRATES SAFETY LABORATORY

AT,
Avyg. ,;::'-__ :“t:F FP‘.:::g Discrete
Radiation | Area1 | DiscreteArea
. AVE MAX standard
Time 1.5, 113, 1-26 14-18
=C L =g L' Kt oC L

7 83 11.9 222 1.4 37 6817 1002.1

EL 9.8 13 231 15 37 683.0 1155.1

EL| 0.7 145 24.2 1.7 3.84 639.9 90,7

4 1.6 15.6 258 1.9 4,02 66,8 1115.0

a1 127 167 272 2 4.08 703.4 702.8

42 13.7 17.9 30,6 23 41 708.5 7090

43 14.7 19 6 26 41 71249 7130

44 15.7 201 345 27 419 7151 FAEE]

45 16.6 211 37.4 3.1 4,47 7237 F24.8

46 17.5 2.8 a5 34 414 713.8 7283

a7 124 228 429 3.4 478 7116 7320

48 191 236 449 37 4,48 7374 740.1

49 20 244 66 4 45 7345 7363

50 20.8 254 47,6 43 478 714.2 7409

51 25 26.3 49,7 47 4.87 6891 7453

52 223 271 51.5 5 497 709.0 7488

53 23.2 28 57.3 53 471 6917 754.5

54 24 284 61.9 5.3 491 697.1 7573

55 249 297 63,5 6.2 512 718.0 7627

56 258 30.4 652 6.8 52 7149 7654

57 26.8 342 67,5 7.7 5.41 705.7 7688

58 281 4.2 8.8 2a 5.48 696.5 7723

59 299 B6.6 B9.4 98 5.45 715.0 7767

60 323 675 9.5 1 543 7366 7787

61 35 68,9 70,8 12 569 7041 778.4

62 385 697 713 12.8 578 726.8 784.1

63 429 69.2 713 13.8 5.94 7275 787.7

B4 479 8.6 2322 15.9 617 699.2 7905

65 52 69,3 194.2 15.4 029 664.4 794.7

THE REFORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY. Page 18 of 25
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6. PHOTOGRAPHS

6.1. Unexpased side vlew nf the test speclmen

TEST REPORT No. 0255-24-TR-01
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Photo 4. &t the end of the test
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6.2. Exposed side view of the test specimen

Photo 5. Before the test.

Mote: Due to the complete burning the door set, it was not possible to retain them after the test. Extinguishment was
exercised right after the test.

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY. Page 20 of 25
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7. SUMMARY OF TEST RESULTS

Results of the fire resistance test of Fire rated palm strand board design, double leaf + vision panel with Palm strand
board frame are presented in tables 1-14, figure 1-8, graphs 1-4 and phetos 1-5, refer only to the construction
described in clause 3 of herein test report.

Table 14, Summary of the test results

R Description of the criterion Time and location of
Performance criteria Test result
reguirements criterion failure
52 minutes
Sustained flaming and at the top left corner of
vision panel of active leaf
Integrity 51 minutes
Gaps disqualifying the product Mo failure
Ignition of the cotton pad Mo failure
A t i
verage : :mﬁ;m rise Mo failure
Insulation
Maximum temperature rise {3180°C) Mo failure
Maximum temperature rise at the door
(standard procedure) frame Mo failure
{£360°C)
Insulation
Maximum temperature rise ($180°C) Mo failure
{Supplementary
procedure)
R 2 minutes
Insulation
Maximum temperature rise ,
" Mo failure
(Supplementary (=180°C)
procedure)
Average temperature rise
Discrete area I minutas
Insulation (140 °C)
(vison paneks glass) Maximum temperature rise 3 minutes
(£180°C) at TC 27, 28, 29 and 30
5 10 15 20 25
k2 | kem2 | kwim2 | kW ma2 | kwm2 Vo Faiikre
55 min - - - -
Radiation Mote: As per clause 5.2.4 of EN 13501-2, the classification shall be 51 minutes
qiven by the tirme for which the maximum value of radiation,
measured as specified in the test standard, does not excead a value
af 15 kKWim2,
Maximum Radiation B6.17 KW/m2 at 64 minutes
) . +1Z2mm on paint F at 30 minsutes
h Defl
UL UErecton and -14mm on point 10 minutes
Duration of the test: 65 Minutes

EN 1363-1 describes the privilege of the integrity foilure against the insulation: insulation” shall automaticolly be assumed not to be
satisfied when the “integrity™ criterion ceoses to be satisfied (EN 1363-1; Clause 11.4.2.). The same rule may be used to define the test
results for the Rodiation criterion, as the rodiotion dassification connot stand withaut integrity.

Because of the nature of fire resistance testing ond the consequent difficulty in quontifying the uncertainty of measurement of fire
resistance, it s nof passible to provide o stoted degree of accuracy of the resuit,

This report details the method of construction, the test conditions and the results obtalned when the specific element of construction
described herein was tested folfowing the procedure outfined in EN 1363-1. Any significant deviation with respect to size, constructional
details, loods, stresses, edge or end conditions other than those ollowed under the field of direct opplication contained in the EN 1634-1
stondaord is not covered by this test report.

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY. Page 21 of 25
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TEST REPORT Mo. 0255-24-TR-01

8. FIELD OF DIRECT APPLICATION OF TEST RESULTS

8.1. General

This is valid for the direct field of application of the test results of "Fire rated palm strand board design,
double leaf + vision panel with Palm strand board frame”, in which the following changes can be made, according
to clause 13 of EN1634-1:2014+A1:2018

The field of direct application defines the allowable changes to the test specimen following a successful fire
resistance test. These variations can be applied automatically without the need for the sponsor to seek additional
evaluation, calculation or approval.

8.2. Materials and construction

8.2.1. General

Unless otherwise stated in the following text, the materials and construction of the doorset shall be the same as
that tested. The number of leaves and the mode of operation (e.g. sliding, single action or double action) shall not
be changed.

8.2.2. Specific restrictions on materials and construction

8.22.1. Timber construction
The thickness of the door panel(s) shall not be reduced but may be increased.

The door panel thickness and/or density may be increased provided the total increase in weight is not greater than
25 %,

For timber-based board products (e.q. particle board, blockboard, etc.), the composition {(e.q. type of resin) shall not
change from that tested. The density shall not be reduced but may be increased.

The cross-sectional dimensions and/or the density of the timber frames (including rebates) shall not be reduced
but may be increased

8.2.2.2. Glazed construction
For glazed constructions, the type of glass and the edge fixing technique, including type and number of fixings per
metre of perimeter, shall not be changed from those tested.

The number of glazed apertures and each of the dimensions (width and height) of glass in each pane
included within a test specimen may be:
— decreased in proportion with size reductions; or

— decreased by a maximum of 25 % far integrity only and/or radiation control constructions and for insulation
specimens where the unexposed surface temperature for both the construction and the glazing have been
maintained for the classification period; or

— reduced for doorsets, without restriction, providing that the total area of the tested pane(s) is less than 15 % of
the door leaf or side/over panel area.

The number of glazed apertures and each of the dimensions of glass in each pane included within a test specimen
shall not be increased.

The distance between the edge of glazing and the perimeter of the door leaf, or the distance between glazed
apertures shall not be reduced from those incorporated in test specimens. Other positioning within the door can
only be madified if this does not involve the removal or re-positioning of structural members relative to the glazing.

THE REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT APPROVAL OF THE LABORATORY. Page 22 of 25
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8.2.3. Decorative finishes

8.2.3.1. Paint

As unfinished test specimens were tested then Where the paint finish is not expected to contribute to the fire
resistance of the door, (alternative)paints are acceptable and may be added to door leaves or frames for which
unfinished test specimens were tested. Where the paint finish contributes to the fire resistance of the door (e.g.
intumescent paints) then no change shall be permitted

8.2.3.2. Decorative laminates
Decorative laminates and timber veneers up to 1,5 mm thickness may be added to the faces (but not the edges) of
doors that satisfy the insulation criteria (normal or supplementary procedure).

Doorset subjected to the herein Field of Direct Application of Test Results did not satisfy the insulation criteria,
Therefore, additional decorative laminates and timber veneers up to 1,5 mm thickness are not permitted.

Decorative laminates and timber veneers applied to door leaves that do not satisfy the insulation criteria {(normal
or supplementary procedure) and/or those in excess of 1,5 mm thickness shall be tested as part of the test
specimen. For all doorsets tested with decorative laminate faces, the only variations possible shall be within similar
types and thicknesses of material (e.g. for colour, pattern, supplier).

8.2.4. Fixings
The number of fixings per unit length used to attach doorsets to supporting constructions may be increased, but
shall not be decreased and the distance between fixings may be reduced but shall not be increased.

8.2.5. Building hardware
The number of hinges and dog bolts may be increased but shall not be decreased.

NOTE 1 The number of movement restrictors such as locks and latches are not covered by direct application,

As the doorset has been tested with a door closing device fitted and with the retention force applied, then the
doorset may be provided only with that closing device.

NOTE 2 Interchange of building hardware is not covered by the field of direct application,

8.3. Permissible size variations

8.3.1. General
Doorsets of sizes different from those of tested specimens are permitted within certain limitations, but the
variations are dependent on product type and the length of time that the performance criteria are fulfilled.

The increase and decrease of dimensions permitted by the field of direct application are applicable to the overall
size and to each door leaf, each side panel and each over panel independently.

In accordance with clause 13.2.2.3 of EN 1634-1, the dimensions {width and height) of any glass pane cannot be
increased

8.3.2. Test periods

The amount of variation of size permitted is dependent on whether the classification time was just reached
{Category 'A") or whether an extended time (Category 'B') in accordance with the values shown fulfilled before the
test was concluded.

The test specimen fulfilled integrity criteria for 51 minutes only. Therefore Category ‘B’ is not achieved.
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Tahble 15. Category B overrun requirements

Classification time {min) All performance criteria fulfilled for at least minutes
(Category ‘A) {Categary ‘8
45 52
8.3.2.1. For size variations

Mo increase is allowed,

Unlimited reductions from the tested specimen are permitted, with the exception presented below in clause 8.3.4.

8.3.2.2. Other changes

For smaller doorset sizes, the relative positioning of movement restrictors {e.g. hinges and latches) shall remain the
same as tested or any change to the distances between them will be limited to the same percentage reduction as
the decrease of test specimen size.

8.3.23. Timber constructions
The number, size, location and orientation of any joints in the timber framing shall not be changed.

8.3.2.4. Gaps
Table 16, Maximum allowable gaps

Measurements, mm
GAPS Average Maximum PEﬂTIIt.tEd i
size
Along the At the top 24 3.3 4.9
horizontal edges | At the bottom 5.6 6.6 81
Along the vertical | Hinge side 26 ER| 4.8
edges Mon-hinge side 26 ER 4.9

The minimum size of the primary gaps may be reduced,

The permitted gap size may be different for different parts of the door

8.4. Supporting constructions

The Fire resistance of a doorset tested in 150mm thick high-density rigid standard supporting construction
(normal concrete blacks), as specified in EN 1363-1, can be applied to a doorset mounted in the same manner in a
wall provided the density and the thickness of the wall are equal to or greater than that in which the door was
tested.

Installation within the wall made of AAC blocks is not permitted.
8.4.1. Specific rules for hinged or pivoted doorsets

For timber door leaves hung in timber frames, the result of the test in a rigid standard supporting construction is
applicable to that door assembly mounted in a flexible construction of the minimum 150mm total thickness with
boards applied from both sides and having fire resistance established in a separate test.
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9. TEST WITNESSES

Test sponsor representative(s)
witnessing the test.

Alireza Tabatabaei
Mariappan

Representative of Intertek Middle East
Representative of Al Talah Board Furniture &
Decoration Industry

Representative of Abanos Furniture &
Decoration Industry

Anselmo Tabadero

10. ATTACHMENTS

Technical documentation/drawing No.:
- J0000&-5TD-FR-PSB-103

Other documents

- TES40 3D Hinge

- Flammi 12 TD5

- PSB Board TDS

- Hardweod {beechwood) lipping TDS
- Medium density fibreboard MDS TDS
- Manual Flush Bolt TDS

- Kerafix tapes -2000 TDS

- FS702 TDS

- Lorient LP1506 TDS

- Lorient LP1504 TDS

- Lorient LAS 8001 51 TDS

- Lorient LAS 8001 51 protection kit TDS
- DCL 33 Door closer TDS

- BOS5B13+TDS

- P50740 5 Athmer TDS

- Intumescent Fire Protection kits TDS.
- Profile cylinder TDS

- Mortice lock TDS

- PDH4171TDS

-  KERALITE R TDS

- LX5402/4402 TDS

- FP-900 Firepro

- Ritver adhesive TDS

- Kleiberit 501adhesive TDS

11. SIGNATORIES

Prepared by

Cedric Montecillo
esting erhnfr:iai:

Reviewed by

Subramaniam Shivalingham
Fire Resistance Testing Engineer

-

Authorized by

Sebastian Ukleja
Testing Manager

i = y | [
E e T 43 ¥ [
f i e X
- LY 4
ﬁ" Bt
Signature Signature Signature
~END OF REPORT--
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m FIRE PROTECTION
MATERIALS

|

Flammi 12

Material of building material classification E (non flam-
mable} according to DIN EN 13501-1

Product Description

Flammi 12 is an impregnating glazing block whose
basic material is based on inorganic oxides; it does not
contain any artificial mineral fibres. The material has
very good mechanical properties,

Application Areas

® Fire protection doors from wood, steel or aluminium
® Fire protection glazing

B Applications in construction of chimneys, stoves and

Page 1 of 1

ovens
B As heat shield
Technical Data
Composition: Construction material on the basis of inorganic oxides
Material structure: Hard material
Raw density [kg/m]: 875 to 1020
Temperature resistance ["C]: 1100
Impregnation [g/m]: 40 to 80

Verston November 2013
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ABOUT OUR LABS

Desert Board has effectively pledged its reputation as the market leader in the quality
of Strand board manufacturing and product innovation. Our labs are equipped with
State-of-the-art process control instrumentation, advanced automation, and quality
control systems.

With constant strive for success, the Testing Laboratory works with our Research and
Development laboratory endlessly to ensure the quality of our product is comparable
to the best available in the market at all times.

With the efforts of our laboratories and our management’s innovation, we have produced
a board that complies with the European Standards EN30:2006 and certified by various
local and global entities as a sustainable solution for a better future.



ABOUT DESERTBOARD

ABOUT OUR PLANT

With special functions and advanced technologies, our plant can be classified is as
state-of-the-art. Being the first plant in the world that can transform palm waste into
functional palm strand boards, we can ensure that we can lead the market and the
industry with confidence.

Our plant is certified by ISO 9001:2015, I1ISO 14001:2015, and ISO 45001:2018, and our
processes are certified by the Forest Stewardship Council, Emirates Green Building
Council, and a United Nations signatory of the Global Compact initiative and Climate
Neutral Now.

Our plant is equipped with high-efficiency wood dust filtration systems, which are
installed for the main manufacturing process as well as at various transfer points to
avoid dust emissions into the atmosphere. The plant is controlled by a Central Control
Room with built-in software and the latest technologies to recycle up to 80% of wood
dust generated during the board manufacturing process for energy production.
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OUR PSB RANGE

Palm Strand Board

DESCRIPTION

PSE is an Environmentally-friendly wooden board made from
palm waste materials, making it a 100% sustainable board
suitable for a wide range of applications. PSBE Design Is made
from PSB Structural boards sandwiched between high destiny
fiberbeoards that provide a smooth finish and increase the
board's durability.

These boards were developed to meet the exacting Al Sa'fat
Green Building System and Japanese Industrial Standards (JIS)
for formaldehyde emissions. This superior grade F also known
as super EO (SEQ) with Formaldehyde Emissions not exceeding
0.058 mg’kg, has formaldehyde levels similar to natural wood,
giving you assurance in the best controls available,

APPLICATIONS

PSE is a wood-based panel suitable for furnitures, kitchen
cabinets and wooden structures such as wall decors, booths,
floors and panelling and many more.

1005 Erwirenmentally Zero High-5trength
Sustainable Feiendly Emissions & Durable
Load-Bearing  Superlor Screw  Sutiable In Variation of

Capabilities  \Withdrawal — Humid Areas Finishes
I @
Fumitures Kitchen Booths & Paneliing
Cabinets Stands




OUR PSB RANGE

Palm Strand Board

MEASURMENTS

PSE comes in various sizes and thinkness, the standard size for

—

the bDard i5.' Tl VORIV LRI gy

2438 mm = 1219 mm (8 ft.x 4 ft.)

TESTS

PSE has been tested by Internal and Third-Part Labratories to ensure the quality of the boards.

PROPERTY TEST UNIT VALUE
Foremaldehyde release EN 717-1 ma‘kg = 0.05
Maoisture Content EN 322 Bo 3.16
Density EMN 323 kg/m? 816.4
Modulus Elasticity Er 310 MN:mm# 2592.50
Tensile Streﬂgth Prapendiculas 1o the pane EM 318 MNymim2 0.96
Eending Strength EN 310 M:mm= 19.55
Thickness Swelling 2 hours EMN 3717 % e
Thickness Swelling 24 hours EN 317 %% 7.78
Screw Withdrawal EM 320 ] 1543
Tolerance on Nominal Dimensions mickness) EN 324 mim + 0.5
Tolerance on Maminal Dimensions: jLength: width) EN 324 (galnafiey! + 0.2
Tolerance on Nominal Dimensions isousrensss) EN 324 I + 02
Tolerance on Nominal DiMmensions edg: sragrtrassy  EN 324 Mm m + 02
CERTIFICATIONS

FSE Design has been tested by Dubai Central Laboratory and
other 3rd party laboratories. It has been certified by Dubai
Municipality as per Al Sa'fat Green Building Systerm and is In
compliance with the European Standards EN300:2008, and BS
EMN 717-1:2004,




Technical Information > Timber Species Database
> Beech, European

Fagus sylvatica
Also known as: European Beech

Wood typa Hardwood
Environmental Mo Esled in i‘.:ITE.:r Elqlle-.-ed avaiiable from 'h;l-;'lﬂmgﬂd SOUrCES, Ched::unllgmn =
mu.u with suppliers
Distribution Eurupe emedalhr CE!’ITFEI Europs am:l Bnualn S—
The Tree Beech has been called the mother of the forest, sinca withou! # in mixed broad-leaved

forests, other hardwood timber tress would have greater difficulties for survival The rain
drip from beech destroys many sollexhausting weeds, its shade prevents over-
evaporation of moisture from the sod, and its heevy crop of leaves provides humus fo the
sodl, In ciose forest, it can reach a height of 45m with a clear bole of 1 5m but on average
I.rus & usually about 3m with 8 diameter averaging 1.2m cn:r.m::mal:,r more.

The Timbes Nu'maihr there is no clear distinetion by colour batween sapwood anr.l hearwood, the
wood being very pale brown whan freshly cut, lurning reddish-brawn on exposune, and
deep reddsh-brown under the influsnce of staaming Ireatment commonly applied in paris
of tha Continent bafore shipment. Some logs show an imegular, dark reddish-coloured
kem or hear, caused it is balieved, by the effect of severs frosts, and occuming mone
frequantly in Continental beach, The wood & typically straight grained, with a fine, aven
bexture, but varying in density and hardnass accomding to the locality of growth, Thus beach
from central Europe, notably that from Yugoslavia (Slavordan), and that from Romania is
mikder and lighter in weight, about 572 kgim®, than beech fram Britain, Denmark and
norihemn Europe, which weighs about 720 kgim® when dried.

Drying Alhough it dries fairly rapidiy and fairly well, beech is moderately refractony, tending lo
warp, hwist, check and spit, and shrink considarably. It therefore reguires care beth in air

drying and kiln drying.

Strength Graen baech has general strength properties roughly equal to those nl'ual: but an.ar
drying, most values increase, and beech & stronger then oak In bending strangm stiffness
&nd shear by some 20 per canl, and considerably stronger in resstance to impact loads,

Working Qualities . Good - * Red hean sxtremely difficult to work, Beech varies somewhal in its ease of
working snd machining according fo growth characteristics and dried condition, Thus fairy
fough material, or badly dried stock may tend to bind on the saw, of burn when cross-cul,
or, if distoried due to drying provida difficulties in planing. On the whole, however it works
fairly readily, and is capable of a good smoolh surface, Beech tums well, takes glue
readity, and takes stains and polish satisfactonily. it produces sxcalient vanear

Durability . Met durable
Treatability ¢ Easy

Molsture Movemant . Large
Density (mean, Kgim®) . T204( )
Texture .. Fina
Availability @ Readily available at timber merchant
Price . Lewy

Chemical Properties Excellent bending properties
Use{s) .. Joinery - Interier, Furniture, Floodng

Colour{s) . Pini/pale red, Reddish brown (afier sieaming), Whits/cream
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No.1 building material company

DANUSE BUILOING MATERIALS Fzeo . 2uouyd sl alggd vrgdladl

TECHNICAL DATA REPORT
PLAIN MDF - 1220mm x 2440mm
Properties Unit Range of Thickness
Thickness Tolerance 2.5-4 >4-6 >6-12 >12-19 >19-30
(within panel) = (+/-0.2) | (+/-0.2) | (+/-0.2) | (+/-0.2) (+/-0.2)
Size Tolerance (within : : '
mim +/-2mm max in length and width
panel)
Squareness mm +/-2mm
Density Kg/m® | 770-800 | 750-800 710-760 | 690-720 | 680-710
"Density Profile @ care % 85 85 80 80 75
Internal Bond N/mm’ | 0.65 0.65 0.60 0.55 0.50
Modules of Rupture N/mm* 30 25 22 20 18
Modules of Elasticity N/mm*| n/a 2700 2500 2200 2000
Surface Soundness N 2600 2600 2400 2400 2200
Screw Holding
» Face M nia n/a n/a 1000 900
» Edge M n/a n/a n/a 800 600
Thickness Swelling (24hr) % 35 30 15 12 10
Water Absorption (24hr) % 60 50 30 25 20
Dimensional Stability (rh35- _
85%)
» Length/Width % 0.5 0.5 0.5 0.4 0.4
» Thickness % 6 6 | 6 5 5

(ACCORDING TO EUROPEAN STANDARD EN622-5:1997)

Lorporate Office; PO, Box 18022, Jebel Ali, United Arab Emirates, T:

UAE | OMAN | BAHAAIN | K.5.A. | QATAR | INDIA | CHINA

+IT1 4 BETIE3G, B +97) 4 BEVI235, www.aldanube,com

: Tl frie in LIAE - BOD DANUBE
FORMED PURSUAMT TO LAW NO.2 OF 1586 AND IMPLEMENTING REGULATION NO.J QF 1988 WITH LIMITED LIABILITY



AHASME 2014, hde-en, 09/12; Dimensional data not binding. We reserve the right o alter specifications without notice.

Flush Bolts and Accessories H A F E L E

Manual Top or Bottom Bolts for Metal Doors

Model BM610
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« Area of application; For matal doors — To manually secure the inactive leaf on pairs of doors
+ Material: Brass and steel
Brass and stainless steal
+ Bolt throw: 34" (19 mm) Bolt head allows for 1/2" (13 mm) adjustment
+ Balt backset: 347 (19 mm)
+ Threaded bolt length:  Ships standard with 12" (305 mmy), suitable for doors up o 86" (2438 mm) in height
+ Fire Rating: 3h
+ Standard: Conforms to ANSI BHMA A156.16
Supplied with
1 Set of fasteners
1 Strike plate
| Finish |Cat.No. |
| Manual Flush Bolt | | 626 (US26D) 1911.82,004 |
| 630 (US320) i911.82.4_][:|:_3 |
| Packing: 2 pieces |
Accessories
— Top Bolt Extension
| Thread length | Suitable for | Cat. No. |
Top Boit Extension : 247 (810 mm) i Dm_rg up to 108" (2743 mm) in height | 811.82.008 |
36" (914 mm) ! Doors up to 1207 (3048 mm] in height | 911.82.009 |
Packing: 1 piece
Note
DPE30 dust-proof strike recommended to prevent dirt Dust-Proof Strike Modsl D30 » AHAS 3.10

from blocking bottom strike.

www.hafele.com AHASB 3=3

Flush Bolts

02072013
1D 1308
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EN 13501-1

Product Description

Application Areas

B Expansion joints

Technical Data
Composition:

Material structure:

Raw density [kg/m]:
Temperature resistance ["C]:
Melting point [*C]:

Tensile strength [N/mm:
Thermal conductivity [W/mk]:

Material of building material classification B2 (normal
flammanbility) according to DIN 4102-1
Classification E (normal flammability ) according to DIN

General test certificate P-3074/3438-MPA BS

Kerafix® 2000 is based on a chemical mix of calcium ma-
gnesium silicate; it ensures excellent thermal and physical
stability up to 1200 °C. Special fealures: Kerafix® 2000 is a
big-soluble high temperature glazing tape.

Kerafix® 2000

Version Decamber 2014

= Fire protection glazing as heat insulation
= Sealing material for industrial and domestic appliances
= Additional insulation for aluminium holding furnaces

Insulating construction material on the basis of a chemical mix of calcium-magnesium-

silicate

Light, flexible and compressible roll material
200 to 300

1200

Above 1330

From ca. 0,35

0,10 {at 400 *C)

Supplied Forms
Kerafix® 2000 classic / premium:
Kerafix® 2000 classic:

Kerafix® 2000 premium:

Executed Variants.
Kerafix® 2000 classic:
Kerafix® 2000 premium:

Note

Widths: 8 mm to 1000 mm
Length: 10000 mm
Thicknesses: 1 mm to 10 mm (white) / 2 mm to 6 mm (black)

Lengths: 26000 mm | 22000 mm | 16000 mm | 10000 mm | 10000 mm

Thicknesses:2mm | 3mm | 4mm | 5mm | 6mm

White / black; adhesive / not adhesive
White; with inside adhesive tape for fast and easy installation

Please observe our information for processing and the safety dala sheet!
IF you want to use this product ouldoors please contact our application technology senice.

Kerafix® 2000 is available in rolls or strips. The product is manufactured on the basis of the general toleranice DIN 1SO 2768-1.

The information in this brochuss is based on our knowledge and experience to date. Thes infarmation does not release the user from carmying oul indepandent tests
and trials due to the various influences when processing and applying our product, It i not pessible to derive & guarantee of certaln praperties or suitability of the pro-
duct in & concrate application case based on our information. All the descriptions. drawings, pholographs, data, conditions, weights efc. included may change without
pm-dcmmmnwmnr.mdnnntr.mmuum&mrummalaragmdpmmﬁmmmmmmwpradumkmmnuhhmmemm
rights and existing laws and regulations.

Ein Bereich der ROLFKUHNGMBH

Page 10of 1
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Product Information

Description
FS702 Intumastic is a water-based

acrylic sealant which cures to give a firm

but flexible fire seal. Suitable for use

in various construction joints offering
up ta 30% movement capability whilst
providing an excellent acoustic and air
seal.

FS702 is suited for use around non-
combustible services, cables, rock fibre
insulated non-combustible pipes, using
a minimum depth of 256 mm. FS702 has

excellent adhesive qualities and can also

be used for the bonding and pointing
of joints and service penetrations in

conjunction with FB750 Intubatt systam.

Usage / Purpose

FS702 is suitable for a variety of

applications:

- Static & movement linear joints
{masonry/flexible wall to masonry/
rigid wall/rigid floorflexible wall)

- Window & door joints {masonry to
timber/steel)

- FB750 to flexible wall/rigid wall/rigid
floor

- Cold smoke seal

- Service penetrations sealing: copper
& steel pipes, cable bundles [ trays
{ ladders (with and without FI025
Intuflex Insulation Wrap)

- FS5702 is also suitable for service
movement joints (consultTechnical
Services).

Traceability & Product Identification

o Mullifire is bringing unique
identification technologies to the
market, offering architects, specifiers,
main contractors, and applicators
guaranteed traceability of product
an-site. Our traceability technologies
are not visible ta the naked eye, and
do not affect performance or product
aesthetics.

« FS702 features Optifire technology, a
unique UV technology, activated by
exposing the products surface to a
UV light source, which offers easy &
instant product identification (white
colour anly).

FS702 also features Optifire+, a unigue
pigment technology, visible only with
a specific Nullifire detector ; Optifire+
offers lifetime identification, and
remains traceable even after a fire,

Colours

White.

Grey is available on request {may be
subject to minimum order quantities),

Packaging

Gun Grade:

310 mi cartridges (12 per box/25 per box)
600 ml sausages {12 per box)

400 mi sausages (15 per box)

Trowel Grade: 5 litre bucket

Availability
Direct from Tremco CPG UK Limited (see
details on thisTDS).

Usage Guidelines

Always read SDS, pre-application
guidance and relevant application detail
prior to application. Ensure the latest
documents are downloaded prior to
avery project commencement,

Protective Equipment

LIse in well ventilated conditions and
ensure all recommended protective
equipment is worn during handling & use
of this product. For full recommendation,
refer to safety data sheet.

Mecessary Tools

Sealant caulking gun

Sealant profiling tool/spatula
Masking tape (if decorative finish is
required to surrounding substrates)

Preparation

All surfaces must be clean and sound,
free from dirt, grease and other
contamination,

Wood, plaster and brick may be damp
but not running wet.

Porous or hiagh gloss surfaces require
priming prior to application.

If a clean line is required on adjoining
substrates, masking tape should be
usead.

Check specification is suitable for
movement, fire rating and gap size
required.

Nullifire

Smart Protection

FS702

Intumastic
Fire Resistant
Acrylic Sealant

QPIEEE‘E

up to

240

mins .

Key Benefits Summary

Up to 4 hours fire resistance
- Tested to EN 1366-4 and EN
1366-3

Up to 30% movement capability
{during fire test]

Suitable for flexible walls and
rigid walls & floors

Used for sealing FB750 Intubatt
Acoustics up to 55 dB

Air seal up to 2,000 Pa

Optifire & Optifire* unique
traceability identifiers
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mins

Intumastic Fire Resistant Acrylic Sealant :
Y Smart Protection
Application Coverage Technical Service
« Insert required backing material (refer To determine quantity of sealamt Tremco CPG UK Limited has a team
to performance on backing materials), required, calculate as following example:  of experienced Technical Sales
oversized to joint width to ensure Ga Total Representatives who provide assistance
stability, to provide correct depth of WEdF;h x Depth x Lancith in the selection and specification of
seal, (v} (S {mgb " products. For more detailed information,
« A light water spray will aid adhesion - = e : = I_T,;‘f sarvice and advice, please call Customer
if @ rock mineral fibre backer has been olume of Cartridge {ml) CALEES Services on 01942 251400.
applied.
« Using a sharp knife, cut nozzle of For further guidance on application R ;wa"a.m?
cartridge to bead size and angle methods, and material reguirements, Tremca CPG UK L|rr'r'!=ted products are
raqelted. please contact Tremco CPG UK Limited manufactured to rigid standards of

guality. Any product which has been
applied (a) in accordance with Tremco
CPG UK Limited written instructions and

« Gun sealant into gap to required depth  Technical Services Department.
by applying an even pressure to the

trigger. Cleaning P S
ai ; (b} in any application recommended by
« Work and tool to a smooth finish Immediately remove all excess sealant o o S
: : : 1 . ] Tramco CPG UK Limited, but which is
immediately with a wet profiling tool and masking tape before cure. Clean g :
‘ proved to be defective, will be replaced
or spatula. tools in warm water, Cured sealant can

free of charge.
Mo liability can be accepted for the
information provided in this leaflet

only be removed mechanically.
Important Information

» Do not use around CPVC pipes ; for Health & Safety Precautions thiuah itis bublishad i o fai
this specific application, please use Safety data sheet must be read and 4 diu?. y :.stpuh e aoee e
F5719 HP Blue for CPVC, understood before use, IS DaREVEC 1D De EOrToL,

Tremco CPG UK Limited reserves the
right to alter product specifications
without prior notice, in line with
Company policy of continuous
development and improvement.

o [f used around Pegler X-Press Carbon
Steel pipes, the pipe manufacturer
should be consulted, and their
recommendations followed.

Typical Details

FS702 Intumastic plasterboard Lo concrete linear FS702 Inturmastic seal for non-combustible plipe FB750 Intubatl Pattress Fit « FS702 Intumastic seal &
gap seal with PE backer rod: EI20 penatration through drywall: E120 EI30 (EN20 can be bond for cable penetration through drywall: EITZ20
achieved with FIDZE Intuflex)
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MRS Intumastic Fire Resistant Acrylic Sealant Smart Protection

Technical information }

Composition

Result

Water based acrylic sealant

Acoustic Rating BS EN 150 10740:2-2010 up to 55 dB
Air Permeability BES EN 150 1023:2 Air tight up to 2,000 Pa
Solids Content 7B% to B2%
pH Value 82t08.5
Specific Gravity 1.45 - 1.5
Viscosity Thixotropic
Share A Hardness - 30
Touch Dry at 20°C 30 minutes
Cure Rate at 20°C 1 mmiday
Maximum Continuous T0°C - above this temperature discolouration
Servica Temperaturea miay ocour.
Store in dry conditions batwaen +5°C and +40°C, Product may be left for short periods (not
Storage exceeding 72 hours) at temperatures as low as -5°C. Allow product to defrost for 24 hours at
+10°C before use,
Shelf Life 36 months when stored as recommended in origingl unopened containers,

Backing Material
This section relates to the change of material used to back a seal or sealant as part of a sealing system for apertures for penatrations of multiple

services and linear joint seals. Backing material may not be omitted unless full fill is achieved.

Polyethylene / Polyurethane Rod = OfF 4 May be replaced by mineral wool
Glate Wbl g May be replac&d_hv stone wool
or ceramic wool
Stone Woaol =or+ May be replaced by ceramic wool

May only be replaced by alternative material of eguivalent
Ceramic Wool (including ceramic alternatives) = sl pr?p?”iﬁ’ G .:1en5in,r-. Iherm?l mr.'d“miw"r' malting
point, shrinking, reaction to fire classification- for example
alkaline earth silicate fibres
Acceptable for class A1 and AZ materials,
Mot acceptable.

Increase in backing material depth +
Decrease in backing material depth

- Trarmcg CFGE LK Limited MWW TGOS pO.au
Ly J TREMEG Coupland Rd, Hindley Grean Email: hello @ tramcoopg.com
i P i Wigan WHN2 4HT UK Tel: +44 (011942 351400

H0F3-08
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Fire Seal

Intumescent fire seal for use where no
smoke sealing is required,

» Key benefits
The sodium silicate iIntumescent material is activated
at temperatures of between 100 = 150°C, forming a
rigid foam with a high level of thermal Insulation; It
expands to 5 = 10 times its original size,

# Location
Fitted into the head and jams of the door frame or
alternatively into the top and sldes of the door leaf

O
=
—
. .
m—
—
|
J

! LP1506

" Use with

Any smoke seal,
s LP3006
» Min/max gap size
3rorn 4 denm,
» Lengths e
1m & 2.1m. Other lengths are avallable to special

arder,

» Fixing
Our intumescent fire seals have a salf-adhesive
backing. The adhesive used has been specially |
selectad to provide excellent adhesion on a wide
range of materals, including MDF on which it is
usually difficult to obtaln an effective bond.

# Finishes
Our fire seals are avallable in a range of standard and

special order colours, 5 wﬂE

' LP4008

Lorient Gulf Building Materials Trading LLC
PO Box 127287, Dubai, United Arab Emirates

Tel: + 9714 883 F206  Fax: +8714 883 7207 Email: sales@lorentgulias Website: www lorenfgull.as
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FIRE SEALS

FIRE SEALS

LP1004, LP1504, LP2004, LP2504

Our intumescent fire door seals offer fire protection
where no smoke sealing is required. Combine a fire seal
with a Batwing®™ seal for acoustic + smoke containment.
Available in a choice of sizes to cover 30 + 60 minute
applications, the fire seal also includes integral

antimicrobial protection.

f—1—
D !
LP1004 Fire seal
1] -

=K
LP1504 Fire seal

E] 1
e

&
LP2004 Fire seal

| ) 4
-

LP2504 Fire seal

SYSTEM SPECIFICATIONS

Test evidence
¥ Fire; B3 EN 1634-1: 2008,
5 Fire: B 476-22: 1987,

Performance
F Protects against fire.
¥ Integral antimicrobial protection:

Sire
. 10 % dmim.
= 155 4mm.
b 20 X 4mm.
b 25 % dmm.

} Other sizes available. please ask
for details,

Location
¥ Single and double leaf doors.

T: +44 (011626 834252
E: mktg@lorientuk.com

Use with
¥ Gmoke seals and any architectural
sedls,

Min/max gap size
 SmmSAmm.

Seal material
¥ PVC encased sodium silicate,

Standard lengths
r Imand 2.3m.
¥ Other lengths to special order.

Fixing

¢+ Heavy duty self-adhesive backing tape.

www.lorientgroup.com

Fire seal

Finishas

¥ Available in a range of standard colours,
plus woodgrain and metallic finishes for
superior aesthetics,

Accreditations

&

=~ cetifire

(CF330 K CF341

m LORIENT
W1
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DROP SEALS

LAS8001 si

HEAVY DUTY

A slimline, mortised automatic drop seal. It features

a high efficiency mechanism, which lifts the seal clear
of the floor as soon as the door is opened by a few
millimetres; resulting in lower door operating forces.
Reqguires no power connection. Self-levelling on uneven
floors; seal height can be adjusted independently of

fixing screws.

f—n—o

LASBOO0 si

SYSTEM SPECIFICATIONS

Test evidence

¢ Acoustic: BS EN 150 10140-2: 2010
{up to Rw 37dE).

b Smoke; BS EN 165432004 &
BS5 476-51.0; 1983,

b Fire: B5 476; PL.20/22; 1987 &
BSEN 1634-1- 2014,

k Durakility: 1millon cycles,

Performance
b Meets smoke requirement:
BS 9999 2017
p Protects against sound, smoke,
fire. draught, light and insects.
k- Suitable for wheealed traffic.

Location

¥ Single swing. singie and double leaf
doors. For use on both right and left
handed doars.

T: +9714 883 7206
E: sales@lorlantgulf.as

Use with
k Any perimeter seal, Any threshold plate.

Min/max gap size
¥ Tmm/15mm,

Seal material
¢ Grey or black siicone rubber,

Standard lengths

b 535mm, 435mm. 535mm, &35mm,
P35mm, 835mm, 935mm, 1035mm,
N3&mm and 1235mm. Sizes above
1235mm are available on requeast.

¢ Mote: Each length can be cut back to
the next size down. The 335mm can
be cut back to ZB5mm,

Fixing
¥ Fixing sorews are supplied. This seal |5

www.lorientgulf.ae

LASBOO0T sl ishown with LAS4001)

mortised. Pre-drilled radiused end plates
are supplied which afso secure the product
in place. (Sguare end plates available on
request).

Adjustment
¥ Saif-levelling on uneven surfaces.

Finishes

v Silver ancodised aluminium with silver end
plates, and grey silicene rubber gasket.

b Silver ancdised aluminium with
bronze end plates, and biack silicona
rubber gasket,

Accreditations

Sy =
‘@ - certifire

[R2TFTE) {CEBIT7®)

m LORIENT
W2
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HARDWARE PROTECTION KITS

DROP SEAL

PROTECTION KITS

Lorient provides intumescent protection kits
which enable the LAS8001 si drop seal to be
fitted in fire resistant door leaves.

These jackets provide fire resistance of 30
minutes or 60 minutes when tested with full size
door assemblies and tested in accordance with
BS 476-22:1987 and BS EN 1634-1:2014+A1:2018.

SYSTEM SPECIFICATIONS

Test avidence

» Fire: B3 474-22:1987,

+ Fire: BS EN 1634-1:2014 +A1- 2018,

Parformanca
¥ Can provide up to 30 or 60
minutes fire resistance.

tige
¢ Lorient can supply intumescent

kits to suit standard lengths of
LASAOO si drop seals.

Seal matarin

» Mono Ammaonium Fhosphate
iMAPH tTmm / 2mm,

» With self-adhesive backing,

Uae witt

b LASBEOON st drop seal.

T: 49714 883 7206
E: sales@lorlentgulf.ae

Drop seal protection kit

Freing

« Affix the intumescent kit onto the
top and bwo sides of the drop seal,

Preparation

¢+ Prepare the substrate for receiving
intumescent hardware protection by
ensuring it is clean from dust and oils. We
recommend the use of non-solvent
based wipes, wipe with a non-lint cloth to
ensure surface is compietely dry before
application.

F Remove seif-adhesive backing and
dispozse of in line with local regutations.

r Apply intumescent hardware protection,
ensuring any cut outs and relief section
are in alignment with hardware detail,
Prass firmly.

www, lorientgulf. ae

& Jso]co

H LORIENT
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Overhead Door Closers — Startec HAFELE

Concealed door closers

DCL 33
EN 2-4

Fire resistance and smoke control
E Tested for fire resistant and smoke control doaors,

> Ares of application: Door closer and guide rail for concealed instaliation

= \arsion; With hold-open function (optional)
= Adjustment facility: Closing speed continuously adjustable, latching action confinuously adjustable
= Installation: Suitable for standard instaliation on deor or overhead installation on frame
= Closing force: 2—4 in compliance with EN 1154
= Doar width: =1,100 mm
> For door thickness: 246 mm
= Opening angle: =115°
> Hold-open angle: =115°
= Mounting: For DIN left and DIN right hand use
> Standard; Carhﬁﬂdm -::q_qﬂ_igm_:;e_t with EN 1154:1996/A1,2002
> Class: ia 3;2_4_|0.|'1-1_3-
‘ God ‘ tt bla
DCL 33 Set
1 DCL 33 without hold-open function E 931.84,038 931.84.035 §31.84.033
1 DCL 33 with held-open function - 931.84 269 931.84.238 931.84.233
Intumescent fire protection kit *AH 5.35 A
Hold-open device set *AH 535 A
24.08.2020
10 2238

MNew products and systems www.hafele.com
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Technical Data Sheet

BOSS 813+

Revision: 10/06/2020 Page 1 from 2

Technical data

Basis Polyurethane
Consistency Stable foam, thixotropic
Curing system Moisture curing

Skin Formation (FEICA TM 1014) 9.5 min

Cutting Time (FEICA TM 1005) 50 min

Density** Ca. 40 kg/m?

Thermal conductivity (A) (EN 12667) 0,033 Wim K

Box Yield (FEICA TM 1003) 750 ml yields ca. 34 | of foam

Joint Yield (FEICA TM 1002) 750 ml yields ca. 18 m of foam

Shrinkage after curing (FEICA TM 1004) <1 %
Expansion after curing (FEICA TM 1004) <1 %
Compressive strength (FEICA TM 1011) Ca. 70 kPa
Shear strength (FEICA TM 1012) Ca. 59 kPa
Tensile Strength (FEICA TM 1018) Ca. 134 kPa
Elongation at Fmax (FEICA TM 1018) Ca. 142 %

Temperature resistance*” =40 “C till +90 °C (cured)

** This information relates to fully cured product.

Soudal NV uses test methods approved by FEICA designed to deliver transparent and reproducible test results, ensuring
customers have an accurate representation of product performance. FEICA OCF test methods are available at:

hitgyhenenw feica . comiour-industry/pu-foam-technology-ocf - FEICA is a mullinational association representing the European
adhesive and sealant industry, including one-component foam manufacturers. Further information at: www. feica.eu

Product description .
Boss 813 FR is a one-component, self-

As part of the 'Soudal Fire Range'
assortment for penetration seals and joints.

expanding, ready to use PU-foam, which
contains HCFC- and CFC-free propellants
whao are not harmful for the ozonlayer, Boss
813 FR is a PU-foam with fire retardant
characteristics according to the European
standard EN 1366-4.

Properties

« Fire resistant in a joint (EN 1366-4)

* High filling capacity

s Good adhesion on all surfaces (except PE,
PF and PTFE).

= High insulation value, thermal and acoustic

* \ery good bonding properties.

* Mot UV-resistant

Applications

+ Installation of fireproof doors and windows.

* Sealing of fire retardant joints in walls and
ceiling.

« Sealing of all openings in roof
constructions,

« Apply of an acoustic baffle

« All foam applications in static joints.

Packaging
Colour: pink
Packaging: 750 ml aerosol (net)

Shelf life

15 months unopened and stored in dry and
cool conditions (Between 5 and 25 °C), Upright
storage is recommended.

Remark: This technical data sheet replaces al previous versions. The directives contained in this documentation are the result of
our experiments and of our experience and have been submitted in good faith. Because of the diversity of the materials and
substrates and the great number of possible applications which are out of our conirol, we cannot accept any responsibility for
the results oblained. Since the design, the guatity of the substrate and procassing conditions are beyond our control, no liability
under this publication is accepted. In every case il is recommendead 1o carry out preliminary expenments. Soudal resarves the
right to madify products without prior notice.

Soudal NV
Tel: +32 (0)14-42.42.31

B-2300 Tumhout, Belgium
www _soudal.com

Everdongenlaan 18 - 20
Fax: +32 (0)14-42.65.14
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Application method

Shake the aercscl can for at least 20 seconds.
Put the adapter on the valve. Moisten surfaces
with a water sprayer prior to application. For
non-conventional substrates a preliminary
adhesion test is recommended. Remove
pressure from the applicator to stop. Fill holes
and cavities for 1/3, as the foam will expand.
Repeat shaking regularly during application. If
you have to work in layers repeat moistening
after each layer. Fresh foam can be removed
using Soudal Gun & Foamcleaner or acetone.
Cured foam can only be removed mechanically
or with Soudal PU-Remaover.

Can temperature: +5 °C - 30 °C
Ambient temperature: +5 °C - 30 °C.
Surface temperature: +5°C- 35 °C

Health- and Safety Recommendations

Take the usual labour hygiene into account.
Always wear gloves and goggles. Remove
cured foam mechanically. Mever burm away.
Consult label and material safety data sheet for
more information. When vaporizing (for
example with a compressor), additional
security measures will be required. Use only in
well ventilated areas.

Standards and certificates

* Tested according to standard EN 1366-4
for fire-resistant jointing

+ Classification report according to EN
13501-2 by Warrington Exova (report nr.
196608) and in combination with fire-
resistant sealants (19660C)

Remark: This technical data sheet replaces al previous versions. The directives contained in this documentation are the result of
our experiments and of our experience and have been submitted in good faith. Because of the diversity of the matenals and
substrates and the great number of possible applications which are out of our control, we cannot accept any responsibility for
the results obtained. Since the design, the quality of the substrate and processing conditions are beyond our control, no Hability
under this publication is accepted. In every case il is recommended o carry out preliminary experiments. Soudal resarves the
right to madify products without prior notice.

Soudal NV Everdongenlaan 18 - 20 B-2300 Tumhout, Belgium
Tel: +32 (0)14-42.42.31 Fax: +32 (0)14-42.65.14 www.soudal.com






NOKE TBL

PS 0704 S

/ door stop-rebated bubble compression seal

/ large tolerance compensation

/ suitable for sound insulation

/ suitable for smoke sealing

TECHNICAL DATA
Application

Gasket materiol

Working temperature range

DIMENSIONS

Width x height

Fitting toleronce ronge
Stondard lengths

FIXING
Fixing

PERFORMANCE & CERTIFICATES

Fire

COLORS
Black
Brown
White
Grey

ART.NO.

P160057
P160056
P160065
P160080

fimber frame rebates
silicone, self-extinguishing
-40°C to +180°C

Fx1l mm
1.5-85mm
100m coil

into a groove in the door stop

EN1B34-17

*The test value may differ occording to the EN 1634-1 test, os the complete door system must be checked,

athmer oHG / Sophienhammer / 59757 Arnsberg / Germany
T +49 2932 477-500 / info@athmer.de / athmer.com
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Intumescent Fire Protection Kits HAFELE

Intumescent fire protection kit Intumescent fire protection kit
for door hinges for mortice locks

B =

i

-

!

1
A = intumescent fire protection kit for door hinges B = intumescent fire protection kit for mortice locks

= Area of application: The material expands substantially when
exposad to hot temperatures for protection
of door hinges,
provides fire resistance of up to 60 minutes
= Varsion: Shaped pads of intumescent matarial,
cut to size
= Material thickness: 2 mm
> Replaces intumescent wood putty or pasie

Note
The installation must comply with specifications and testing must

hawve been carried out in accordance with EN 1634 in order to > Area of application; The material expands substantially when

guarantae the fire fa?.ls!ing prﬂpgrlies of the door. The applicabla exposed to hot temperatures for protection
national and international guidelines, standards, approvals and of mortice locks,

other relevant regulations with regard to smoke control and fire provides fire resistance of up to 30 minutes
resistance also have to be taken into consideration, or G0 minutes (material thickness 2 mm),

for standard DIN mortice locks,
for backset 55 mm, for distance 72 mm

= Version; Shl.?pgﬂ pads of intumescent material, E
ﬁ (LxwW) Cat. No. > Replaces intumasuaf? wnand Esrut‘lly?lncr’up:at:tem
76 x 31 950.11.085
102 x 30 950.11.087 =i
102 x 36 950.11.097 Note GAEB
102 % 42 ' 950.11.107 The Instailation must c:_r:rnply with speclﬂcatloﬂs and testing must
have baen carried out in accardancea with EN 1634 in order o
126 x 37 850.11.119 guarantee tha fire resisting properties of the door. The applicable
114 x 43 950.11. 117 national and international guidelines, standards, approvals and
114 x 48 _ 950.11.118 other relevant regulations with regard toc smoke confrol and fire
Packing: 1 set resistance also have to be taken into consideration,
Dim. (L x W) Material thickness Cat. No.
mim mm
165 x 90 1 850.11.010
165 x 80 2 #50.11.011
Facking: 1 set
Door hinges »Sea Door Locks *See
product group 04 product group 02
24.05. 2022
CS 6286

Mew products and systems www.hafele.com AH 6.33



Profile Cylinders — Startec HAFELE

Econo Standard profile — conventional key

Double cylinder Thumbturn cylinder

]

|4—“1—l—l—A—O-T'— B - o | AT

l
|

T

+ Material; Cylinder housing: Brass = Material, Cylinder housing: Brass

+ Closure; Keyed to diffar * Closure: Keyed to differ

* Locking system;  With 5 pin tumblers = Locking system:  With 5 pin tumblers

Note MNote
Mo secured lacking. Mo secured locking.
— Keyed to differ — Keyed to differ
Supplied with Supplied with

1 Double profile cylinder 1 Profile thumbturn cylinder
3 Keys, nickel plated stesl 3 KF!}.,'S. nickel piated steel

1 Fixing screw 1 Fixing screw

Dim. A Dim. B Dim. © Nickel Palished Dim. A Dim. B Dim. C Mickal Palished
mm mm T plated mim mi mim plated

gg ) SE | Eﬂ_ Qiﬁiﬂﬂ_ﬂ'f __________ 30.5 _3I:I.,5 61 916.91.100 | 916.91.120
30.5 30.5 61 916.91.000 | 916.91.020| |35 35 70 916.96.576 )
_33 33 66 ?1 £5.91.040 | 816.91.070 35.5 35.5 71 916.91,180  9168.91.120
35 35 70 91896076 916.96.081

355 355 T 916.91.800 | 816.91.830

40 40 80 916.96,026 | 916.96.082

43 43 86 916,91.850

o 0327
[[s§-5 0

AH 2.1 52 Mew products and systems www.hafele.com

DGH-B-INT 2016, HDE-en, 03/16; Dsmansional data not bnding, We resernve the rght to alter specifications without notica.



Door Locks — Startec apn
For hinged doors, grade 3 HAFELE

Mortice lock, profile cylinder = Area of application:  For rebated or flush doors
= Material: Forend, latchbolt and deadbolt: Stainless
steal,
lock case: Slesl,
[F] deadbolt pocket: Plastic
D - = Type of locking: Prepared for profile aylinder
- > Deadbolt: 2-urn
- = Version; With key action
' > Forend: Round or square
- L '] = Lever follower: 8 mm
¢ > Distance B: 72 mm
2 ! = Mounting: DIN left and DIM right, revarsible
> Standard: Certified in compliance with
‘ ] _EN=_122I}9::2[JUE :
LA > Class: 3 xe]1/o/glajB clzlo
L}
Supplied with
- 1 mortica lock
1 flanged striking plate
" L 2 deadbolt pockats
]
b i Forend width  Finish Square  Round
mm
¥ Backset A 55_ mm
o 20 Malt brushed 91102143 | 911.02.151
Brass colourad 811,25 444 91125452
! i PVD coated
B ' "T‘_ Graphite black 911.25.420 911.25.421
= S o { | PVD coated _ _
% T -z e 24 Matt brushed 911.02.145 911.02.153
1 T T _.!.' Brass coloured 0911.25.448 911.25454
o B :?'I, E H- ) PVD coated
-7 f_ ] Lt Graphite black 811.25.422 91125200
[ ] 2 "1 PVD coated
2 o -I T | Backset A 60 mm - _
1 T m = 24 Matt brushed 911.02.464 911.02.468
+§ 2 | | 8 | Backset A 65 mm
&191 | T L e = o R
T e e SO V20| e 24 Matt brushed 811.02.480 911.02.484
; E
il e A—=| 20 _-.-"
1 12
i I 3
2 I
1 il
| uwy - " -
! ool f[:l T — Intumescent fire protection kit
g = A-beal- ! :
- 21 = for mortice locks
P
® (@)
125 12.5
-l-!'giﬂr- -h—é&é-ﬂ-
|:| ;L B = intumescent fire protection kit for
/ mortice locks
® &
& &
] N Dim. (L x W) Material thickness Cat. No.
E—ll—-‘—a =22 - I'I'H'H m AT R
Forend width Eorend width 165 x 90 1 950.11.010
20 mm for 24 mm for 2 85011011
rebated doors flush doors Packing: 1 set
23,04, 2021
iD 2470

AH 2.22 Mew products and systems www.hafele.com

DGEH-B-INT 2019, HDE-en, 12/18; Dimensional data not binding. We reserve the right to alter specifications without notice.
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Door Handle Sets Grade 4 — Startec
Stainless steel

HAFELE

Model PDH4171

CB set

Mo

2 Lever handle aperture parts with handle roses

1 Spindle & x 100 mm

1 Pair of CB esculcheons

4 Threaded screws M4 x 60 mm, can be shortened

Lever handle pivot-fitted in rose, sprung
Certifiad in compliance with EN “IEﬂﬁg?mﬁ

t
EZ
135 | 4
= Material,  Stainless steel,
substructure: Steal
=t ﬂﬁﬂ_ﬁnm :
= Standard:
= Class:

47 -|Bl1/4]o B

| 603.81.076

903.91.077

| 903.91.078

alt
M s

2 Lever handle aperture parts with handle roses

1 Spindle & x 100 mm

1 Pair of PC escutchaons

4 Threaded screws M4 x 60 mm, can be shortened

' 2 Lever handle apartum parts with handle roses

1 Spindle & x 100 mm

1 Pair of WC escutcheons with red/green indicator disc
1 Locking pin 8 x 75 mm

4 Threaded screws M4 x 60 mm, can be shortened

903.92.076

903.92.077

903,592,078

| 903.93.076

903.83.077

903.83.078

Individual mmunanm
Mounting accessories for other

door thicknesses

»AH 1.69

New products and systems www.hafele.com




Glass ceramics in conformance with EN 1748-2-2 DATA SHEET @ @

KERALITE R

Fire resistant safety glass for interior and exterior application

CLASSIFICATION PRODUCT FEATURES

= Integrity Fire resistant glass ceramic

Ability 1o withstand fire expodune withou
transmission of fire to the non-fire side as a
result of the passage of lames or hot gases,
thereby causing ignition of the non-fire exposad
surface of materials adjacent,

ED |

TECHNICAL SPECIFICATIONS

Fire resistance (EN 1263-1) upto E.240
Reaction to fire (EN 13501-1) a1
Testing Standard Tested in accordance with BS EN 1634-1: 2000, UL 9, UL10B, UL10C, MFPA 252, MFPA 257

« UL/MNFPA up to 180 minutes
= BS EM up to 240 minutes

Maximum Glass Size Variable, subject to glass make-up, framing material or glazed element type.

Consult with vour Vetrotech representative,
Thickness tolerance +0.2 mm
Length tolerance +2 mim
Hazardous material contained Mone
Maminal thickness 5 mm
Glass size per thickness < 1150 mm x 2000 mm
Fire protection hath sides
Weight 13 kg/m?
Sound reduction Rw (EN 140-3) 32 dB*
Light transmission (EM410) B9 :
Light reflection pL isxerior/interiar) Bla/8% F?
U value, Wimds [En 673) 5.8 ?
g value 0,86 =
Energy transmission tE 8440 g
Energy reflection pE (exterior/interior) B%/8%

¥ Morvembes

1 chanige witfiut notice

st bt B

Rederence Valus

velrotech

SAINT-GOBAIN
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GLAZING LINERS

LX5402/4402

Technical Data Sheet

Palusol Intumescent
Type 100
Faor use in Glazing Systems

DESCRIPTION

-

Palusol® inturmescent material consisis of a solid sheet of
hydrated sodium silicate compound, reinforced with glass
fibres and coated on both sides witha barrier film of durable
epoxy resin,

-

With an activation temperature of 100°C and high degree of
char, it creates a secure seal and provides an effective barrier
against the spread of smoke and fire as part of the overall
construction,

APPLICATION

-

May be applied as an intumescent seal within the construction
of doors, glazing systems and other construction products
where applicable test evidence is available,

-

Envirenmental conditions. the placement of the product and
theenergy of the heat source may influence the speed or
magnitude of the inturmescent reaction.

LX5402

Lorkent Polyproducts Lid

Endesvour House

Fairfax Road

Heathfield Ind Est

Newton Abbot

Devion

TO12 6UD UK winstlorientgroup.com

m LORIENT



Introduction »

Description B

FP®-900/FirePro®

FP®=200/FirePra™ is a high quality laminated calcium silicate board. it does not contain ashestos,
sepiolite or other inorganic fibres and is free from formaldehyde. It is a strong and lightweight,
nen-combustible building board for use in many fire resisting applications up to 240 minutes
fire rating performance to international standards including BS, EN, GB, and IS0. FP*-800/
FirePro™ is made of special fire resistant minerals matenals and has undergone a sophisticated
process. It is simple to work with and fix, easy to decorale, resistant to the effects of moisture
and will not rot and decay. FPE-900/FirePro® is manufactured to SO 9001 quality management
system and 15014001 environmental management system, and has obtained the Green
Product Label Award issusd by National Environment Protection Bureau.

FP™-800/FirePro” is off-white in color and has a smocth sanded surface on one side and a
slightly textured reverse. |1 consists of fire rated minerals and calcium silicate matrix reinforced
with selected fibres and special fillers. The board iz then cured under an autoclave process
where high pressure and steam is induced to ensure its intrinsic fire resistant property.

Apart from fire rating properties, FP®-800/FirePro® is also an ideal building board for use in
constructions where there is a need for resistance to damp or high humidity. It contains no
water soluble additives and will not rot, degrade or deteriorate. FP®-800/FirePro® will absorb
waler causing some loss of strength, which is fully recovered on drying. Any staining on the
board caused by leakage can be easily painted over. Moisture will not cause leaching or
efflorescence and has no permanent effect on the board. FP*-800/FirePro® is classified as
non-combustible when tested in accordance with BS 476 Part 4, BS EN 130 1182 and
GEEE624: Grade A. Many fire resistant constructions such as wall, ceiling, duct, protected shaft
or cavity barrier had used FP*-800/FirePro® as the core element, As revealed from the tests,
FP#-B00FirePro™ is capable of resisting fire attack up to 1200°C for 240 minutes. Please
consult Soben International for fire engineering design and details of local equivalence.

| FPSiFirePrm" undar fra tes:s of
| caitng and parition o iMemationa
I standards




Sizes »

Manufacturing ,
Tolerances

Performance B

Thicknesses | 9/12/15/ - 25mm
Widths 800 /1200 / 1220mm
Lengths 1800 / 2400/ 2440mm

Mote: A% melic [ standard Doards come with cutling squana
edges. Olher cizes ame alsc available end can be

pradisced o spacial order,

FlrePro® is made of green materiala, It has superior fire resistance performance and excellent dimensional stability under hesat

Length tolerance +/- 5mm

Width tolerance +/- Smm

Thickness tolerance /- 0.3mm
+/- 5mm

Diagonal tolerance

FP2.80{ ! FirePro® fire rated door overhead panel

and severa moisture environmenis. FirePro# is suitable for the construction at damp and wet areas.

-

Density

B00kglm3 (+-10%)

Morminal weight

B.8kg/m2 — 9mm
11.9kgimé — 12mm
14.8ka'md — 15mm

Surface alkalinily

pH 7-10

Flexural stremgth

6.0 MPa {alang grain)

Flexural stremgth

9.5 MPa {across grain)

Moisture movement (amblent o saturated)

0.05%

Dimensional changes m length dee to BS EN 318 +0,01% @20°C, RH 30%~85%
refative humidity - 0.02% [@20°C, RH BS%—-30%
Muoistura contenl Ex waorks - 15%

I sitii - B%
Therrmal conductivity EN 12264 QA7 Wimk
Linear tharmal expansion BS EM 150 10515-8 -3.06 x 1E-6C

Fire rated syatems

BS 476 Part 20-24
BS EN1363-1 & 2

up to 240 minutes

Mon-combustible test AS 15301 Pass
BS 476: Parl 4
BS EN IS0 1182
Heat of combxustion BS EN IS0 1716 Pass
Reaction to Fire EN 133011 Eura Class A1
Surface spread of flams BS 476 Parl 7 Class 1
Fire propagation Test BS 476 Part 6 Class 0
Tast for ignitability BE 476: Part § Class P
Minémurn bending radius Along grain
T200mm for S
A00mm for 12mm
Acoustc reduction AS 12761 thickness  Rw, dB 5TC
[over range 100-3150 Hz) AS 1181 Bmm 26 26
ASTM ESO B9mm 46 48
ASTM E413 sieal slud partition
BS EN IS0 140-3 105mm 49 45
BS EN IS0 7171 steel stud partition

FPE-BODIFire®ra® fire-rated wall lining




FP®-900/FirePro®

Moisture resistance Acoustic insulation

Lightweight but Small expansion rate

strang

Decorative finishes
by tiles, paint or wall

Fire resistance up 1o paper

Specfic e
Properties

Maintenance
friendly

| Rot proof, anti-bacterial
Easy to use

Imimune to attack
from insects or
VErTIN

Good chemical
resistance

Fire rated duct

Column casing

FP*-800iFirePro® fire ratod badiding service colling enclosure

i | Pz

FP*-988/FirePro™




FP™.900/FlrePro™ is ‘& high performance board ideaily used in constructions for
resistance of fire, damp and high humidily areas such as;

= Swimming pool
* Food processing plants
* Hospitals

* Kitchen and Laundries

i 1 * Fire rated walls and hoardings
Appllcatlon e Fire rated doors

* Fire rated internal linings to industrial buildings il

= Fire resistant parapet walls and spandrals
* Fire resistant ceiling
* Fire rated infill panels

* Composite panels

Access panels al fire rated cailing

« Encasement to structural steslwork
* Smoke extraction duct encasement

* Fire rated casings for electrical & mechanical services

For gelalls of fira-rated parlitions § enclosure systems please refer 1o the Installation Guice of lireprocfing
consiruction or coMact your nearast Sooen Infernational Difice

Fire rated partition

Fire rated industrial lining

[

Fire ratad spandral wall

FPE-900/FirePro™ is formulated without asbestos, sepiolite or any inorganic fibres.

Health When wusing power saws or sanders in a confined space, dust extraction
equipment is recommended to control dust levels. FPE-900/FirePro® is designed

& > for nen-load bearing construction. Horizantal boards or ceiling panels must not be

f walked on as they are not designed to take additional loads between supports; if
Sa ety there is a risk of this occurring, warning notices should be displayed. Fixers must

ensure that they work from adequate and safe platforms where necessary.

Note: All physical performance values of products depicted in this catalogue are averages based on the standard
productian. The figures may be changed dependent on the test mathod used.




G FINISHES

WOOD GLUE Product No. PW1612

A water based wood glue based on polyvinyl acetate polymer, designed with excellent high tack
and bond strength developed for various wood carpentry application uses , such as :[ boending
timber, MDF, doors, windows in high speed assembly lines at joineries)

Product is not suitable for perpetual wet areas like toilets, kitchen sink etc.,

Virtues: It is a nontoxic and non-flammable water based, environmental friendly single
component product.

Product Is also useful for decorative bonding, cold and hot pressing of decorative laminates, wood
veneears to ply, block boards, tiles in dry condition. Etc.

SPECIFICATIONS

Properties

Color r milky white

Specific gravity 1 1.01 Kglit [+ 0.025]

Viscosity 4/25°C : 180 sec. [+ 1]

Weight Solids : 4 3% KgfKg [+ 1]

PH s 5=7

Drying Interval

Open Tack : 510 min,

Curing + 60 hrs. [Temperature, humidity, alir movement, film thickness and

number of coats all affect the drying time.)

SURFACE PREPARATION

All timber species must be fully aged with a moisture cantent of less than 15%. Surface must be
dry, clean and free from contaminations. MNatural ail or gum must be removed by solvent
cleaning.

Exclusions for successful application include perpetually wet surfaces and also large cavities on
wood surfaces.

APPLICATION METHODS

RITVER Wood glue is generally recommended to be applied without any thinning and as such,
During application use 8 mechanical alue spreader or a convenient spatula. Ensure that the
surface is  free from dust and oil moieties. Spread the adhesive evenly and leave it for 5 to 10
minutes as per the wood surfaces. Press the surface to be bonded and squeeze out the excess.
Remowve the non=dried portion with warm water or resort to mechanical removal when dry.
Do not apply when wet as there will be no bondage to the substrate.

Once used keep the contalner closed immediately. It is also impartant to see that the tools used
for application is cleaned before the glue dries off.

Thig infarmatan cordamad in e daln sheel is b tho best of cur knowledge comect and up fo date. Under well-defined condifions. Its accurncy of suibabiity undiar e
aciusd conditiens of any mdependant vse i nod guarantesd and must be debermmined by e user All advice gven about this product {8 given i good faih Since a5 wa
hate ng Gonbiol pver conditions of substmte and application. manufacturer and soffer cannol accept any liabilty in connection with the uso of the product refalive 1o
= coverage, pesformance, injury, of damage, unless we specily an wnkng o do o, The information in this dots shedt is subjec! to change wilhoul priot noboe and || s tha
o sar  mesponsibilty b0 ensume W I8 current  For  furdher  information and  advice  plesss  contact RITVER  Technical Service  Depariment

T Date Revieod: 01" dan 2013 1



RITVER FINISHES

WOOD GLUE Product No, PW1612

PRODUCT PREPARATION

Stirwell before use. Thin to the required viscosity ensuring the product is homogeneous.

Dilution
By brush, roller
MNormally ready to use but we can dilute the product up to 15 % by water.

SUBSEQUENT TREATMENT

After drying this product, it does not need any subseguent treatment.

PACKING & STORING

Avallable in 1LIE, 4Lt ,20LIt and 200Lit .
Store in a cool and well ventilated place. Keep away from direct sunlight. Minimum one
year In unopened container, stored In a cool and dry condition at 25°C.

SAFETY & FLAMMABLE

Do not expose product to direct sun light.

In case of contact with eyes rinse immediately with plenty of sweet water and seek medical
Keep away from sources of ignition. Keep out of reach of children.

Thig infarmatan cordamad in e daln sheel is to the best of cur knowledge comect and up fo date. Under well-defined conditions. Its accurncy of suibabiity undiar e
acius conditiens of any mdependant vse & nod guaraniesd and must be debermmined by tha user. All advice gven about this product & given i good faih Since a5 wa
have no control geer conditions of substate and application. manulaciurer and sofier cennot acoept any fabilty in connaction with the uso of the produdt refative 1o
coverage, pesformancs, injuly, of damage, unless we specily an wnting bo do o, The information in this dots shedt is subjec! to change willoul priot noboe and Il s the
usar  msponsibify to ensum W I8 curment  For  fudhar  informaton and  advice  plesse  conftact  RITVER  Technical  Service  Depariment

% Date Revised: 01" dan 2013 z
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% u,t'imate Window, Doors and Wood Bonding

(ompetence @ KLEIBERIT8

KLEIBERIT 501 ADHESIVES « COATINGS

One component, polyurethane adhesive for very strong, gap-filling bonds with
high temperature resistance and water resistance according to DIN/EN 204
stress group 04,

Ad

hesive for water
resistant bonding -
in accordonce to

DIN/EN 204 )

@‘ certificate for |ntnfr|t:T
W rl'Jln-] o f"lu"]

[l applicatic ;16 : Kl E I B E RIT
PUR-Lsia 5010 L . A

Humidiry wring
Veemponent adhesive
based an polyurethane

patented dispensing lid.
e self cleaning

e 2asy o dispense
» precise adhesive application

www ectratech.com Tools and Consumables - 202



